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BOLTED JOINTS IN GRAPHITE-EPOXY COMPOSITES

By L. J. Hart-Smith

Douglas Aircraft Company, McDonnell Douglas Corporation
SUMMARY

The objectives of this report are to present the data generated during a
comprehensive experimental investigation of bolted joints in graphite-epoxy
composites and, by interpreting these and other data, to provide methods for
the analysis and design of such joints. The specimens tested incorporated
quasi-isotropic and two near quasi-isotropic patterns of the 0, #n/4, 7/2
(0°, £45°, 90°) family. Both all-graphite/epoxy laminates and hybrid graphite-

glass/epoxy laminates were tested.

The tests encompassed a range of geometries for each laminate pattern to
cover the three basic failure modes — net section tension failure through the
bolt hole, bearing, and shearout. A constant bolt diameter of 6.35 mm (0.25
inch) was used in the tests. The interaction of stress concentrations assoc-
iated with multi-row bolted joints was investigated experimentally by testing
single- and double-row bolted joints and open-hole specimens in tension. For
tensile loading a linear interaction was found to exist beﬁween the bearing
stress reacted at a given hole and the remaining tension stress running by that
hole to be reacted elsewhere. The interaction under compressive loading was
found to be non-linear. Most of the joints tested were of double-lap config-
uration using regular hexagon head bolts. Comparative tests were run using
single-lap bolted joints and double-lap joints with Pin connections (neither
bolt head nor nut) and both of these joint types exhibited lower strengths than

were demonstrated by the corresponding double-lap jointé.

The new empirical analysis methods developed here for single-bolt joints
are shown to be capable of predicting the behavior of multi-row joints. These
methods are formulated to account for further effects (such as different bolt

diameters and different environments) as data become available.



INTRODUCTTION

Experience with bolted joints in composite structures for aerospace
applications has indicated a need for greater analysis capability in joint
design than has been needed for conventional ductile metals. Major problems
contributing to this situation are the fact that bolted joints in composites
fail at loads which are not close to either perfectly elastic or perfectly
plastic predictions and that there is an almost unlimited number of possible
combinations of composite material(s) and fiber patterns which may require
bolted joints. Prior work in this area has been fragmented and too specific
to provide a simple rational analysis method applicable to arbitrary composite
joints. However, prior work has characterized the various failure modes and
identified both the dominant factors and the joint parameters associated with
such joints. This prior knowledge makes it possible to confine attention to
ranges of joint parameters near the optimumé and to plan an in-depth experi-
mental study in association with the development of analysis methods, both to
explain the tests and to predict the capability of joint geometries other than

those for which test data exist.

’

The purpose of this investigation was to conduct a series of tests on
bolted joints in graphite-epoxy composites aﬁd develop empirical analysis meth-
ods. The fiber patterns tested include the quasi-isotropic pattern and two
near-isotropic patterns. The graphite-epoxy used (Thornel 300 / Narmco 5208)
is a’currént high-strength material of moderate modulus and is used widely
throughout the composites industry. About one half of the specimens tested
were from laminates that had the fibers aligned with the load direction replaced
by S-glass. These hybrid laminates exhibited greater stress concentration
relief at bolt holes than did the all-graphite materials. The findings of this

investigation are supplemented with those from prior work.

Conventional fabrication and testing techniques were used throughout. The
laminates for each pattern and material combination were cured in large single
sheets to minimize any effect of processing variables. Most of the test speci-
mens were so designed as to permit the generation of multiple results from each.
The test specimens covered the entire range of joint geometries of practical

interest. The tests were conducted at room temperature. The experimental



investigation employed a single bolt diameter, 6.35 mm (0.25 in.), throughout.
Therefore the specific strength values derived do not account for the known
sensitivity to scale effect for bolts of other sizes. The analysis techniques
developed permit straightforward extension to account for such effects as s
operating temperature and bolt diameter, as well as to other composite material

systems, once the appropriate test data have been generated.

While a considerable body of information about experiments on bolted
Jjoints in composite structures can be found in the literature, there appears to
be no other comparable analytical investigation. The analyses which have been
reported are mostly of finite elements and, as such, apply to specific situ-
ations which are covered in greater depth than is possible with the empirical
methods developed here, but which do not lend themselves to such comprehensive

parametric studies as the empirical methods permit.

The significance of the material presented in this report is that empir-
ical analysis methods have been developed for bolted joints in graphite-epoxy
composites and that these methods cover a range of geometries, fiber patterns ’
and material combinations of practical interest so that efficient joints can be
designed. The methods are applicable to both single- and multiple-bolt joints
and are capable of extension to account for other factors and new material
systems as data become available. The test program employed here can serve as
a model to account for such variables as new composite materials, larger bolt

diameters, and different operating environments.

I3

The units used for physical quantities in this report are given both in

U.53. Customary Units and in the International System of Units (SI) (ref. 1).

SYMBOLS

C constant

d bolt diameter

e edge distance from middle of bolt

Fbr material allowable bearing strength

Ftu material allowable tensile ultimate strength

kb, kt interaction coefficients (defined in equation 26)



kbc composite stress concentration factor at failure,
with respect to bearing stress
ke elastic isotropic stress concentration factor,

with respect to bearing stress

ktc composite stress concentration factor at failure,
with respect to net section tension stress

kte elastic isotropic stress concentration factor,
with respect to net section tension stress

P load

t laminate thickness

w specimen width

0 coefficient (defined in equation 2)

9, 0, laminate tensile stress

% laminate bearing stress

Ty ~ laminate in-plane shear stress

EXPERIMENTAL INVESTIGATION

This section ofzthe'réport explains the choice of materials and fiber
patterns employed in this program, describes the test specimens, the test pro-
cedures, and the characteristic failure modes, and presents a compilation of
the test results. These results are interpreted in the succeeding section.

The test results are classified here according to failure mode.

TEST SPECIMENS

Materials

The laminates from which the bolted joint specimens were fabricated were
made of the Thornel 300 / Narmco 5208 graphite—epoxy composite. This material
was selected because of its widespread use throughout the U.S. composites in-
dustry at the start of this program. It is a high-strength material of inter-
mediate modulus and has been found to have such a mix of properties as to make
it attractive for aerospace applications. About half of the specimens had the
longitudinal plies replaced by $-1014 glass fibers impregnated with the same

Narmco 5208 resin. All cross plies (#1/4 and 7/2) were graphite. The compos-



ite material from which the laminates were fabricated was in the form of 7.62
cm (3.0 in.) unidirectional prepreg tapes.
Laminate Pattern Selection

Three fiber patterns were selected for this program. Six laminates were
fabricated since each pattern was used in both the all-graphite and mixed
graphite-glass composites. The fiber patterns and layup sequences are identi-
fied in table I. The layup sequences were selected to intersperse the ply
orientations as thoroughly as possible so as to minimize the number of parallel

adjacent plies and, thereby, to minimize the matrix stresses,

The three fiber patterns were selected on the basis of a previously
unpublished investigation by the contractor. The results of that investigation
are reported in this paper. In that systematic survey of the bearing and shear-
out strengths of bolted joints, it was found that the optimum fiber patterns

grouped about the quasi-isotropic combination.

Fabrication Procedures

The method of fabrication was as follows. Large flat panels were laid up
for each fiber pattérn and laminate thickness. The composites were cured con-
ventionally in an autoclave. These panels were cut into several smaller pieces,
one for each specimen configuration. Each of these pieces then had the aluminum
doublers bonded to it in long continuous strips. The adhesive used was either
FM~73 or EA9309. These pieces were then cut to the correct specimen length and
slit to the appropriate widths, using a diamond-coated slitting wheel. Except
for the bolt holes drilled at the NASA Langley Research Center (see fig. 1), all
bolt holes were drilled by the contractor with carbide-tipped drills, drilling
through part of the way from one side and then coming back from the other to
minimize breakout. The holes which were drilled at NASA Langley were made with
a diamond core drill using ultrasonic excitation. While all of the holes were
satisfactory, and the test results do not favor one method over the other, the
diamond-drilled holes were slightly cleaner when inspected visually. The tech;
niques to ensure that the holes were properly located was to establish fixed
index blocks on the drilling machine so that the holes were always located

identically with respect to the ends and sides of the specimens. Each setup



was checked on scrap material before the specimens were drilled. Those speci-
mens with bonded aluminum doublers were set up in a milling machine to trim

the metal doublers with a fly-cutter so that they were parallel to the opposite
face of the composite laminate and so that the composite laminate was locateé
centrally within the doublers. This machining was done to ensure that the

loads were applied properly.

Configurations

The test specimens and fixtures used in this program are shown in figures
1 to 13. Each test specimen is explained below. Bolts of 6.35 mm (0.25 in.)

were used throughout the tests.

Net-tension specimens.- The test specimens illustrated in figures 1, 7

and 8 were proportioned to induce failure by tension through the bolt hole. A
range of values of each of the geometric ratios d/w and e/w was covered with
the objective of testing at a vafiety of stress concentration factors. Speci~
mens of three widths (3, 4 and 6 times the bolt diameter), each having two or
three edge distances were tested for each of the six laminates. The bolts were
loaded in double she%r. A total of 36 specimens was tested in this part of the

investigation, with each specimen providing four or six data points.

Bearing and shearout specimens.- The test specimens shown in figures 2

and 9 were of sufficient width (10 bolt diameters) to preclude tension failures
for/the laminate patterns tested. Double-shear tests were performed at edge
distances of two, four, six and eight bolt diameters to encompass both shearout
failures, in which the proximity of the end of the specimen was sufficient to
limit the joint strength, and bearing failures, in which all boundaries of the
specimen were sufficiently far removed to permit the maximum strength possible
to be developed. Twelve specimens, each with four test holes, were used to

assess the resistance to shearout and bearing under tension loads.

Figures 3 and 11 depict the specimen and test fixture used for applying
a compressive bearing load. Twelve of these specimens were tested.. The bolts

were loaded in double shear.

Open-hole specimens;— Figures 4 and 11 show the test specimens which were

"Used to measure the Strengths of each laminate in a strip containing an open



hole. ‘The strip width was four times the bolt diameter. Twelve of these spec-
imens were tested, each having the same geometry and providing two data points

per specimen.
s

Multi-bolt interaction specimens.- Figures 5 and 10 show the two-row

bolted joint specimens employed to investigate the interaction between stress
concentrations when some of the total load is reacted by any given bolt while
the remainder of the load passes by to be reacted at the other bolt hole(s).
~Both tensile and compressive loads were applied. Torty eight such specimens
were tested, twenty four each in tension and compression. The selection of
two bolts and uniformly thick laminates in this specimen was to ensure that
the load reacted at each bolt would be known even though the load paths were
redundant. With this design, the load must be shared equally between the two
bolts. The bolt holes were drilled right through the three laminates simult-
aneously to ensure that the bolts were a precision fit in the holes. Indeed,
the bolts were selected on a hole-by-hole basis to improve the fit. Figures
12 and 13 illustrate the fixtures employed to load these specimens in compres-
sion. The fixture in figure 13 provided lateral suppoft for the compression

specimens.

’

Pin-joint specimens.- Two quasi-isotropic specimens of the type shown

for bearing and shearout in figure 2 were tested with the load transferred by
a simple pin, instead of the conventional mechanical fasteners, to quantify
just how much additional load transfer is accomplished because of the bolt head

and nut.

Single-lap shear specimens.- Four quasi-isotropic all-graphite specimens

were made and tested in tension as shown in figure 7. The special test fixture
was designed to eliminate the laminate bending usually associated with single-

shear single-row bolted joints.

Test Procedures

The bolts used throughout the tests were NAS 464-4 6.35 mm (0.25 in.)
titanium alioy heat treated to 1100-1240 MPascal (160-180 ksi). New bolts were
used for each test to preclude the possibility of accumulated bolt distortion
affecting the results. The bolts were torqued to 2.8 N.m (25 in-1b), which is

the normal tightening torque for such bolts in composite applications.



The method for testing those specimens containing two or more bolt holes
at each end of the specimen was as follows. The load was always reacted at
the central bolt hole through the doublers. The outermost holes were tested
first and the specimens were then cut back as shown in figures 1 and 2 for tHe
succeeding tests. The testing of the open-hole specimens in figure 4 was
accomplished by pulling between each adjacent pair of large holes in turn.

The method of introducing and reacting the load for the compression bearing
specimens is evident from the test fixture illustrated in figure 3. Likewise,

the loading of the single-lap joint specimens is explained in figure 6.

The testing of the tension interaction specimens poéed no special prob-
lems. The fixture in figure 12 was used to load the compression interaction
specimens. The load-introduction members contain a threaded hole, in the mid-
dle of their round bases, which was used to locate the fixtures correctly with
respect to the loading platens of the test machine. The lateral-support fix-

ture shown in figure 13 rode on the specimen itself.

Failure Modes for Bolted Joints in Composites

Figure 14‘illu§trates characteristic modes of failure for bolted joints
in advanced filamentary composites. The basic modes of tension through the
net section, shearout, cleavage, and bearing are governed by both geometric
and material parameters. ‘It is necessary to consider each of these failure
modes in interpreting test data and in evaluating designs. In many instances

’ N
a failure can occur in a combination of modes rather than in a single form.

TEST RESULTS AND DISCUSSION

The results of the specimen tests are reported in tables II to XIX.
These various tables include both raw data and derived data as well as an ident-
ification of the mode of failure. The following observations are made on the

data from the present investigation.

Net-tension specimens (tables II to VII).- The net section (tension-

through-the-hole) stresses are significantly less than the ultimate laminate
stresses, indicating the presence of stress concentration factors at failure.

The failure loads and net-section stresses are functions of the geometric

parameters d/w and e/w. The joint strengths do not vary much between any of



these fiber pattern and material combinations tested, but the modes of failure
did vary. The widest (six bolt diameters) of the all-graphite laminates all
failed in bearing, regardless of the edge distance, while the two narrower sets
of such specimens (three and four bolt diameters) nearly all failed in tension,
with a few bearing failures at large edge distances. In contrast with this
behavior, the graphite-glass epoxy laminates exhibited mno tension failures at
all. This latter group failed predominantly by bearing for the larger edge
“distances and by shearout when the bolt was installed close to the end of the

specimen (at two bolt diameters from the edge).

Bearing and shearout specimens (tables VIII to XI).- The bearing stresses

at failure were typically of the order of 830 MPascal (120 ksi) regardless of
fiber pattern or material. Most results were scattered throughout the range
690 to 970 MPascal (100 to 140 ksi). These results show that the fiber patterns
tested represent a strength plateau which is insensitive to minor fiber pattern
changes. The use of the softer glass plies in the longitudinal direction does
not impose any loss in either bearing or tension strength but does tend to en-
sure that any failures at stress concentrations in such laminates will be local
rather than potentially widespread and catastrophic due to a tension crack in
an all-graphite laminate. The influence of shearout as a distinct mode other
than a bearing failure is slight, being evident only for the orthotropic all-
graphite laminates at the shortest edge distance tested, namely two bolt diam-

eters. All other failures in this series of tests were by bearing.

2

The bearing strengths under compression were only slightly higher than
for tensile bearing (despite the grossly different stress trajectories) for
the all-graphite epoxy laminates but the strengths for the graphite-glass epoxy
laminates under compressive bearing showed about a 20 per cent improvement with

respect to tensile bearing,

Open-hole specimens (tables XII and XIII).- The graphite-glass epoxy lam-

inates were consistently about 25 per cent stronger than the equivalent all-
graphite epoxy specimen of the same fiber pattern. The net-section strengths
for these 4d wide strips were about-twice as high as those strips of the same
width containing a loaded bolt hole. This result was expected because the
Stress concentration factors at loaded holes are typically much more severe

than for unloaded holes. The fiber pattern had a measurable influence on the
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strength attained, pattern 3 being slightly stronger than pattern 2 which was
stronger than pattern 1. The patterns 6, 5 and 4 were ranked similarly. The
holes caused failures at stresses significantly below the ultimate laminate

strengths for each pattern and material combination. !

Multi-bolt interaction specimens (tables XIV to XVII).~ The most signif-

icant finding of the investigation of the two-row bolted joints is that the
strengths were not very much higher than those of a single-row joint in an
all-graphite specimen of the same width (four bolt diameters). The failure
mode, net tension, was the same in each case. This similarity of failure loads
means that the combination of the stress concentration induced by the load to
the second bolt bypassing the first bolt and the stress concentration caused
by the load in the first bolt itself is nearly as bad as that induced by react-
ing the entire load at a single bolt hole. The two-hole graphite-glass epoxy
specimens exhibited higher strengths than for the single-hole specimens by as
much as fifty percent, demonstrating again an advantage for the graphite-glass
combination over the all-graphite reinforced composite. The compression loads
sustained by these interaction specimens were consistently higher than for

tensile loading.

’

Pin-connection test specimens (table XVIII).- The bearing strengths devel-

oped by pin loading of the holes in the quasi-isotropic all-graphite laminates

were only about half as high as for the same specimens with conventional bolts.

, Single-lap test specimens (table XIX).- The bearing strengths at failure

with single shear bolts were about 690 MPascal (100 ksi) or about twenty per-
cent lower than for double shear. This results applies when the bolt is able
to deflect due to the local eccentricity in load path but the basic laminate is
relieved from the gross bending moment usually associated with single-lap joints

by the special fixture shown in figure 6.

DATA INTERPRETATION AND ANALYSIS METHODS

This section of the report begins with a listing of the basic laminate
strengths which have been computed to serve as a basis for the establishment
of stress concentration factors at failure. The purpose of the succeeding

analyses for each of the characteristic failure modes is to generate methods
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and understanding which will permit the generalization of specific test data

to joint geometries for which test data are not available. Each of the basic
failure modes (tension-through-the-hole, shearout, and bearing) is then assess~—
ed in turn. The test data from the present investigation are supplemented °*
where appropriate by other results, given in the appendices where the source
references are identified. The analysis for tension failures is in two parts.
The first is for the elastic isotropic stress concentration factors and serves
.as the basis for all such analyses. Correlation factors between such elastic
isotropic stress concentration factors and those observed at failure in comp—
osites are then established from test data. An isotropic elastic stress concen-
tration reference is used for both quasi-isotropic laminates and orthotropic
laminates in which the material axes coincide with the load and geometric axes
because, for the specific area of interest, such orthotropy could be represented
by a proportionality constant. The values of such correlation factors between
the stress concentration factors are found to depend on both the composite
material and the fiber pattern. The joint geometries at which transitions
between failure modes occur are, likewise, found to be a function of both the
composite material and fiber pattern. The various analyses for each individual
failure mode for sirgle bolted joints are then integrated into a method for
preparing design charts covering the entire range of possible geometries and

depicting over which regime each mode of failure prevails.

The data interpretation and analysis section then proceeds to address the
préblem of load sharing at multi-row bolted joints. The test data generated on
two-row bolted joints are combined with thosevfor single-row bolted joints and
open holes, for each of the six laminates, to explain a linear interaction
theory for those cases in which the failure mode is net tension. For wider
bolt spacings, the failure can be bearing. A technique is proposed for account-

ing for a transition between bearing and tension failures in such cases.
BASIC LAMINATE STRENGTHS
The basic laminate strengths for the materials tested in this investi-
gation have been computed using the monolayer data in table XX. The computer

program used to compute laminate properties in terms of such experimentally
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derived monolayer data employs a modified Hill's criterion to establish the
load level at which some ply first becomes critical. Because of the much higher
elongation of the glass fibers than the graphite fibers, an initial failure in
a cross ply need not denote the maximum load capacity of the laminate. Indeed,
the original computations for the strength of the hybrid graphite-glass/epoxy
laminates predicted failures at lower loads than the 0 (0°) glass fibers alone
could carry. Therefore, the program was modified to predict failure at the
%econd fiber failure instead of the first in the event that, after the cross
plies (tm/4) (+45°) had failed, the remaining fibers could withstand a higher
load than that at which the initial failure was predicted. (It is believed
that the failure of the #m/4 (+45°) graphite fibers prior to the failure of the
0 (0°) glass fibers is responsible for the preponderance of bearing failures
for the hybrid laminates rather than the tension failures demonstrated by the

all-graphite laminates having the same joint geometries).

The average failure strengths and moduli predicted for each of the six
laminates used in this program are given in table XXI. These strengths serve
as the basis for the calculated stress concentration factors in composites at

failure.
ELASTIC ISOTROPIC STRESS CONCENTRATION FACTORS

a. Loaded Bolt Holes

The experimental data of Frocht and Hill (ref. 2), along with the theor-
etical investigations cited below, provide a means of establishing an empirical
equation for the stress concentrations at lightly loaded bolt holes. Such an
equation applies within the elastic regime for isotropic materials. At higher
load levels the ductile materials, such as aluminum alloys, yield locally to
redﬁce the stress concentrations at bolt holes. Composites, likewise, exhibit
lower stress concentrations at failure than would be predicted from linear
elastic theory. However, because of the more limited extensibility of compos—
ites in compérison with that of ductile metals, the stress concentration factors
at failure for composites are much higher than for ductile metals. Consequently
it is incorrect to perform stress analyses on bolted joints in fiber-reinforced

composites by assuming that the net sections of the members being joined are
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uniformiy stressed at the yileld stress (or at any other uniform stress, for
that matter), as is commonly assumed for metal practice. The objective of this
section is to develop the basis of analyses for bolted joints in graphite-
epoxy composite laminates in such a form that the stress concentration factors

at failure can be accounted for.

The elastic isotropic stress concentration factor at a loaded bolt hole

is given here by the equation

_ ¥o_ o) (w/d - 1)
ke =2+ (g-1) - 15 w/a ¥ 1) ° e

in which the parameter 6 is defined as

S]

A

1.5 - 0.5/ (e/w) for e/w 1

(2)

v

6 =1 . for e/w 21

The various geometric parameters are identified in figure 15. The maximum
stress in the plate, adjacent to the bolt hole on the diameter perpendicular
to the locad direction, is given by

P

max kte t(w-d)

(3)

In this and all other mention of stress concentration factors in this report,
the stress concentration. factor is evaluated with respect to the net rather
than gross section. Equations (1) and (2) lose their physical significance

for d > w and for e ~+ d/2. For values of e not much greater than d/2 the crit-
ical stress condition is one of shearout or cleavage rathef than of tension
through the hole and it is necessary to account for these different failure
modes separately to identify which is more critical for a particular geometry.
For the limiting case in which d/w =+ 0 (and e is not so small as to make shear-
out or cleavage critical) the failure mode will be in bearing but, even so,
equation (1) correctly characterizes the tension stress in the laminate next

to the loaded bolt hole.

Equation (1) above can be re-expressed with respect to the bearing area,
instead of the net tension area, so that

o max . kte 2 1.5 0

e " Pd " ma-D YT EE-D T GHATD )
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Equations (1) and (4) are derived as follows. The limiting value of unity for
kbe in an infinite plate is adopted from figure 7 of reference 2 in which it is
attributed to theoretical investigations by Bickley (ref. 3) and by Knight
(ref. 4)., The limiting value kte = 2 as the hole diameter approaches the width
of a finite strip is also pased on theory. Koiter (ref. 5) computed this lim-
iting value for a large open hole in a narrow strip. Since there is no contact
on the sides of a loose or net fit bolt hole, nothing in his analysis would be
changed by reacting the load at one end by a bolt instead of the entire section.
fherefore the same value should apply here also. The equations were also made
to produce values of kte = kbe = 2.5 for d/w = 0.5 and e/w 2 1 to comply with
the other of Knight's theoretical computations. In addition to these discrete
points, the equations were selected to conform with the general trend of the
experimental data of Frocht and Hill in figures 5 to 7 of reference 2. The
final constraints imposed on equations (1) and (4) are the physically necessary
ones that kbe is a monotonically increasing function of d/w and that d(kbe)/

d(d/w) = 0 as d/w + 0. Likewise, k, is a monotonically decreasing function of

te
d/w. The form of the function © in equation (2) is such that, for an infinitely
wide plate containing a loaded bolt hole within a finite distance of the edge of

the plate,

e v 1r3/(3) e de ®

This relation satisfies the obvious requirements that kbe - « for ef/d » 0O
becduse the bolt would pull straight out of the half hole at the end of the
laminate with no resistance and that the effect of the e/d ratio should become
increasingly small as the value of that ratio becomes progressively larger.
This constant 3/4 was deduced here largely by curve fitting the Frocht and Hill
data (ref. 2) for e/w = 1/3 and e/w = 1/2 for moderate rather than small values

of d/w because no more appropriate data is yet available.

Figures 16 and 17 depict equations (1) and (4). The experimental data of,
and reported by, Frocht and Hill (ref. 2) are included in these figures. The
dominant influence is clearly the d/w term in both equations while the e/w or

e/d term has but a minor influence.

In order to adapt the equations above for single loaded bolt holes to the

situation prevailing at multi-row bolted joints, it is necessary to understand
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the stress trajectories in the immediate vicinity of the bolt hole. Bickley
(ref. 3) has performed analytical studies on the elastic isotropic stress con-
centrations around loaded bolt holes. These investigations have established
that the hoop tension stress adjacent to the bearing perimeter of the bolt ¢
is of the order of the average bolt bearing stress P/dt from a to c and on to
the mirror image of a on diameter bb in figure 15. The bearing stress varies
from about 2P/dt in the middle of the contact area (point c in figure 15) to

zero on the edges (point a and opposite) for a loose or net fit bolt.

In order to derive expressions for the ratio of the strengths of bolted
joints to the strength of the basic laminate containing the joint, it is nec-

essary to rearrange equation (1) to read

a tw
max

2 1 1.50 (6)

-9 (g

Equation (6) permits an assessment of the influence of the joint geometry on

P =

the joint strength and is plotted nondimensionally in figure 18. It can be
seen that, for a given maximum stress in the plate, the load carried is maxi-

’

mized when
d/w = 0.40 %

This corresponds with a bolt pitch of approximately 2.5 bolt diameters'which,
on, the basis of this interpretation of the stress concentrations at loaded bolt
holes in elastic isotropic materials, would appear to be the optimum bolt pitch.
(The customary bolt pitch of 4d established for ductile metals has been estab-
lished largely on the basis of ultimate static strength). Figure 18 indicates
that the bolted joint strength is fairly insensitive to minor variations about
the optimum location and that the maximum possible joint efficiency for a

brittle elastic isotropic material barely exceeds 20 per cent.

b. Open Holes

The stress concentration factor at the net section of a strip containing
an unloaded hole is needed for the assessment of the interaction of stress con-
centrations at multi-row bolted joints in loaded plates. The equation proposed

here for a hole in a strip is
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K =z+(1-—)3 (8)

Corresponding with this, one can compute the net section strengths as a function
4
of the hole diameter to width ratio. The strength of the net section can be

non-dimensionalized to read

P (i-8) (-8

max ) te i 2 + (l - %)3 )

Equation (8) was derived as follows. An obvious constraint is the classical
solution that kte = 3 as d/w > 0, which is attributed to Kirsch in 1898 by
Timoshenko (ref. 6). Another constraint is the theoretical value of kte > 2
as d/w ~ 1 deduced by Koiter (ref. 5). (This value has been confirmed experi-—
mentally by Wahl and Beeuwkes (ref. 7)). A third constraint is not evident
from equation (8) and requires an assessment of equation (9). On physical
grounds one should assume both that P is greater for d/w -~ 0 than for any
greater value of d/w and that d(P)/d(d/w) is zero as d/w - 0. Equation (9)
satisfies all of these constraints and, thereby, lends confidence to the

simple equation (8).°

Equations (8) and (9) are plotted in figures 19 and 20, along with largely

photoelastic data from references 7 and 8.

STRESS CONCENTRATION FACTORS FOR COMPOSITES

a. Loaded Bolt Holes

Narrow composite strips and wide panels with relatively close bolt pitches
tend to fail under load by tension of the net section through the bolt hole(s)
(see fig. 14). The failure stresses are usually considerably less than the
basic laminate strengths and the reason for this is the limited stress concent-
ration relief associated with advanced composite materials. Consequently, the
tension failure stress for composites is a function of the local stress concent-
ration, and hence of the joint geometry, as well as of the material and fiber
pattern. OSome of the early investigations into bolted joints in advanced fila-

mentary composites are still reported in reference 9 (Volume I1, Analysis,
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figures 2.4.2-15 to -17) in terms of an "allowable" net-section design strength
supposedly applicable for all joint geometries. It is suggested here that the
considerable scatter shown in those diagrams should be explained in terms of
the influence of joint geometry on the net-section failure stress. Otherwise,
the use of those data in the form presented in reference 9 will lead to some
designs which are excessively conservative and to others which are dangerously

unconservative.

In references 10 and 11 it is suggested that a linear relationship exists
between the elastic isotropic stress concentration factors for low load levels
and the stress concentrations at failure of bolted composite joints of the same
geometry. The basis of this linear relationship is illustrated in figures 21
and 22 which have been replotted from reference 12 using the stress concentra-
tion equations (1) and (2). The stress concentration factors ktc were evalu-
ated with respect to experimentally determined laminate strengths. The straight
lines have been constrained to pass through the point (1,1), for which there is
no stress concentration at any load level, with a slope evaluated by minimiz-
ation of the squares of the deviations between individual points and the lines.
A straight line is employed because the degree of scatter does not justify any
more complex representation. The test data on which figures 21 and 22 are

based are recorded in tables XXII to XXV of the appendix.

The open-hole data have been included with the loaded-hole data to show
that, at least as far as the net section through the bolt hole is concerned, the
oriéin of the stress concentration is not important. Much the same proportional
reduction in stress concentration at failure of the composite is shown for both
the loaded and unloaded holes. Therefore, it is reasonable to assume that two
bolted joints having different geometries but the same elastic isotropic stress
concentrations (by compensating differences in the d/w and e/w ratios) would

experience similar stress concentrations at failure also.

The justification offered for plotting measured orthotropic stress concen-
tration factors at failure of the non-isotropic material in figure 22 against
calculated elastic isotropic stress concentration factors is as follows. When
attention is confined to only the net section through the bolt hole'perpendic-
ular to the load direction and the axes of material orthotropy are the same as

the geometric axes of the joint (length and width), the difference between the

17
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elastic isotropic streés concentration factors and the corresponding elastic
orthotropic stress concentration factors is merely a proportionality constant.
This constant can be just as conveniently accounted for in the slope of the
line in figure 22, without having to evaluate the constant, as by determining

its value and rescaling the abscissa of such a figure.

Test data for the present program, from tables II to IV, are depicted in
figures 23 and 24, showing how the stress concentrations at failure compare
with the calculated elastic isotropic stress concentrations. The equations

used to characterize the stress concentrations are as follows:
Quasi-isotropic Thornel 300 / Narmco 5208 (0, n/4, w/2, —1r/4)S

ktc = 0.73 + 0.27 kte (10)

Orthotropic Thornel 300 / Narmco 5208
(0, w/4, /2, 0, -n/4, ©/2, 0O, ﬂ/4)s & (0, n/4, O, -n/4, w/2, n/4&, O, --7r/4)S

ktc = 0.60 + 0,41 kte (11)

The similarity of the results for patterns 2 and 3 results from the similar
elastic moduli and strengths (see table XXI). The hybrid glass~graphite/epoxy
laminates did not fail in tension for this program so no stress concentration
values could be calculated. The equations corresponding with equations (10)
and (11) for the Morganite II / Narmco 1004 system, for which the results are

presented in figures 21 and 22 are as follows:
Quasi-isotropic Morganite II / Narmco 1004 (0, w/4, w/2, —ﬂ/4)s

ktc

0.75 + 0.25 kte (12)

Orthotropic Morganite II / Narmco 1004 (0, w/4, O, —ﬂ/4)s

ktc

0.54 + 0.46 kte (13)
These equations (12) and (13) should not be expected to apply also to the sim-
ilar Modmor II / Narmco 1004 graphite epoxy (Narmco 5206) material because of a

significant change in interlaminar shear strength between the two systems.

Figures 23 and 24 include test data for bearing failures as well as the
tension failures respresented by equations (10) and (11). The reason why these

data contribute confidence to the coefficients in equations (10) and (l1) is as
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follows. If a joint specimen fails in bearing rather than tension, the com-
puted value of ktc would necessarily be higher than that which would have been
exhibited during a tension failure. Therefore, those data in figures 23 and 24
pertaining to bearing failures should lie consistently above the lines denotimg
equations (10) and (11). This is seen to be so. Furthermore, an examination
of figures 23 and 24 shows that the transition between tension and bearing
failures for these composite laminates occurs for joint geometries having kte
values of about 5.5 and that the bearing data diverge progressively more from
the lines plotted for tension failures with still greater values of the stress
concentration factor kte' (The data plotted in figures 21 and 22 are complete.

Bearing and tension results for that investigation were indistinguishible).

In equations (10) to (13) the net-section strength is related to the
material and geometric properties of the joint in terms of the equation

{(w - d)tFtu

P = -t (14)
ktc

The application of the concepts described above is explained as follows. '
An elastic isotropic stress concentration factor is evaluated for any specific
geometry under consi&eration, using equations (1) and (2). Then, for the par-
ticular material system being assessed, the corresponding stress-—-concentration
factor in the composite laminate at failure is evaluated by means of an equation
such as equation (10). This design method does not require the testing of each
and every joint geometry being assessed. The test data from selected geometries
can thus be generalized to other geometries, which were not tested, by working
in terms of the stress concentrations. As more data become available, the
coefficients in equations (10) to (13) and the like can be expanded to account

for such effects as different environments and different bolt diameters.

Composite materials have been shown in figures 21 and 23 to exhibit lower
stress concentrations at failure than linear elastic theory would predict.
Therefore, it is appropriate to redefine equation (6) as follows, for composite.

materials.

p

d
— - a-9 / ke (15)
tu
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Equation (15) is plotted in figure 25, in which the relationship between ktc

and kte is of the form

(k, - 1) = CONSTANT x (kte - 1) (16%

tc
The values of the constant shown in figure 25 are 0, 0.1, 0.2, 0.4, 0.6, 0.8,
and 1. Three features in figure 25 are noted. The first is that the smaller
values of the constant are associated with higher joint strengths for a given
common laminate strength Ftu because ktc is less than kte' The sécond feature
is that the optimum value of d/w changes as the stress concentrations decrease
close to the limiting fully-plastic case. Whereas the optimum d/w ratio is

0.40 for a perfectly-elastic isotropic material, that optimum is closer to 0.30
for the quasi-isotropic composites tested in this program since the constant in
equation (16) is, in that case, given by equation (8) as 0.27. The optimum for
the two orthotropic laminate patterns tested in the present program is, likewise,
found to be at d/w = 0.35. This shows that the optimum joint geometry (domin-
ated by the d/w ratio) is a function of both the material system and fiber pat-
tern. The third feature of figure 25 is that the stress concentration relief
exhibited by the graphite-epoxy laminates is sufficient to double the optimum
bolted joint strength for the quasi-isotropic laminates tested (with fespect to
predictions for a brittle elastic isotropic material) from just over 20 percent
of the basic material strength to 42 percent. The radial lines from the origin
in figure 25 denote lines of constant bearing strength Fbr' The predominant-
fai%ure mode for small d/w ratios is usually bearing, rather than tension, so

the tension strengths predicted in that portion of figure 25 caﬁ not usually

be realized. (Bearing failures are discussed in a later section of this report).
Because figure 25 is plotted in non-dimensionalized form, it does not provide a
convenient quantitative comparison between the potential strengths of the differ-
ent laminate patterns tested during the present program. Figures 26 have been
prepared to afford such a comparison, taking into account the different basic

laminate strengths for the all-graphite composites.

b. Open Holes

The test data from the present investigation, pertaining to tension fail-
ures at unloaded holes, are recorded in tables XII and XITI and are illustrated

in figure 27. The results for the all-graphite laminates all represent tension-
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through-the~hole failures. However, none of those coupons with glass fibers
show any evidence of tension féilure. All of this latter group show classical
shearout failues in the 0 (0°) direction originating at the sides of the holes.
It is not possible to make deductions about the tensile failure of graphite—
glass hybrid laminates at stress concentrations on the basis of these data.

The stress concentration factors for the present all-graphite specimens have
been calculated to lie in the range 1.5 to 2.0 at failure and are significantly
lower than the stress concentration factors calculated for loaded bolt holes
“in equivalent specimens. These results are shown in the lower left corners of
figures 23 and 24, using equation (8) to compute the elastic isotropic stress
concentration factors kte' Figure 21, likewise, includes open-hole results in
the lower left corner and these are seen to be compatible with the line plotted

to fit the loaded hole results.

The results of the present investigation are supplemented by some previ-
ously unpublished tests on filled (but unloaded) holes in the Modmor II / Narmco
1004 graphite-epoxy encompassing a far wider range of fiber patterns than was
tested here. These results (see tables XXVI to XXVIII of this report), obtain-
ed by the contractor, are illustrated in figures 28 to 30 to show the influence .
of fiber pattern, hole size, and direction of loading (tension or compression)
on the strength of graphite-epoxy laminates. The test specimen used for both
the specimens with the holes and the basic laminate control specimens was a
honeycomb sandwich beam under four-point loading. The holes tested were of 6.35
mm’(0.25 in.) diameter in 38.1 mm (1.5 in.) wide strips and 25.4 mm (1.0 in.)
diameter in 50.8 mm (2.0 in.); The holes were filled with net-fit pins. Figure
28 presents the tensile test results for both size holes plotted in terms of the
ratio of the stress concentration factors observed at failure to the elastic
orthotropic stress concentration factors as calculated using equations from
reference 9. It is clear both that there is significant stress concentration
relief, between low stresses and failure, in all cases and that the larger holes
are associated with consisteﬁtly greater stress concentrations at failure.

There is also a clear indication that the maximum relief is achieved with lam-
inates which contain either few or many 0 (0°) plies. Figure 28 cannot be used
to determine the absolute strength of a laminate with a hole in it because of

the variable orthotropic reference strengths. This limitation is overcome in

21



figure 29, in which the net-section strength for the 6.35 mm (0.25 in.) holes

is depicted on an absolute basis. The strength increases essentially monoton-
ically with the percentage of 0 (0°) plies. Figure 30 presents the corres-—
ponding data for compressive instead of tensile load. The test specimens were
honeycomb sandwich beams with 6.35 mm (0.25 in.) holes in the 38.1 mm (1.5 in.)
wide facings, just as for the tensile tests. An examination of figures 29, for
tensile loading, and 30, for compressive loading, shows that the strength of
%aminates with unloaded filled holes is lower when loaded in compression than in
tension. Since the pins filling the holes were not an interference fit, one
should assume that the same results would apply also for open holes. Compressive

tests were not conducted for the 25.4 mm (1.0 in.) holes.

A direct comparison between the present and prior test results is possible
only for the quasi-isotropic all-graphite pattern. In this case, the present
stress concentration factors ranged from 1.5 to 1.7 while, in the prior tests,
the factors ranged from 1.5 to 1.6. The results are thus seen to be comparable,
with the small difference possibly attributable to the different tests specimen

geometries. Test data from the present program are included in figure 29.
SHEAROUT STRESS CONTOURS

When the edge distance between a loaded bolt and the edge of a composite
laminate is small, or the fiber pattern is deficient in cross plies (#m/4 and/or
/2 (+45° and/or 90°)), the predominant mode of failure is either shearout or
cleavage (fig. 14). Just as in the preceding case of tension through~-the-hole
failures, the characteristic shearout and cleavage modes of failure are strongly
influenced by the joint geometry, fiber pattern, and composite material of which

the joint is made.

Figure 31 shows previously unpublished shearout stress contours, as a
function of fiber pattern, which were obtained during anvearlier investigation,
by the contractor, on Modmor II / Narmco 1004 graphite-epoxy laminates. These
data are given in tables XXIX to XXXII of this report. All such specimens
tested had 6.35 mm (0.25 in.) diameter bolts, an edge distance of 12.7 mm (0.5
in.), and a width at least as great as 38.5 mm (2.5 in.). That geometry had

been selected in anticipation of consistent shearout or cleavage failures. Yet,
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despite an edge distance ratio e/d (fig. 15) as low as 2 and a w/d ratio at
least as great as 10, all of those fiber patterns containing less than 50 per-
cent 0 (0°) plies failed consistently in tension through-the-hole rather than
by shearout. Failures were by shearout in the upper portion of the triangle,,
and it can be seen that the reduction of cross plies is associated with a

consistent loss of shearout strength.

Figure 32 illustrates the corresponding shearout stress contours for mixed :
.graphite-epoxy laminates. These laminates were made from Modmor II fibers in
the 0 (0°) and w/2 (90°) directions, and Thornel 755 fibers in the #m/4 (£45°)
directions, with Narmco 1004 epoxy. ‘The results share one characteristic with
those in figure 31 inasmuch as the highest shearout strength is demonstrated
for intermediate amounts of *rm/4 (245°) fibers, with lower strengths for those
laminates containing either few or many such fibers. The major difference
between figures 31 and 32 is thét, in the latter, all failures were in shearout.
This difference between figures 31 and 32 illustrates the sensitivity of the
strength and behavior of bolted joints in composites to the particular composite

material as well as to the joint geometry and fiber pattern. The data from

which figure 32 was prepared are recorded in reference 13.

Figure 33, replotted from reference 13, presents the corresponding shear-
out stress contours for AVCO 5505 boron-epoxy, 0.1 mm (0.004 in.) fibers. This
diagram is included in a report on graphite-epoxy to emphasize the point that
the nature of the data presented in figures 31 and 32 is characteristic of the
pa%ticular materials system being assessed. In comparison with figures 31 and
32 for graphite-epoxies, the boron-epoxy data shares the characteristic of lower
strengths for few and many #*n/4 (+45°) fibers. There is a transition between
shearout and temnsion failures, but at a different location than in figure 31. The

The data for these tests are recorded in reference 13.

The "shearout stresses" in figures 31 to 33 were calculated by the custom-

ary formula

T, =P / [2t(e - %9] 17

The value so calculated is not, in general, a material property alone since it
is known from prior testing to be a function of the e/d ratio (ref. 14) and

possibly the w/d ratio also. Such shearout stresses are meaningful as a measure
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of joint strength, even if the failure mode is in bearing or temsion (as is the
case for many of the failures of the specimens tested to produce figures 31 to
33), provided that the specimen geometry is identified to pPrevent unwarranted
extrapolation. In every test on which figures 31 to 33 are based, the w/d
ratio was at least eight and sometimes as high as twelve to eliminate any

influence from that parameter.

The shearout test data for the presént investigation are reported in
tables VIII and IX. Equation (17) was used to compute the "shearout stresses',
The value of w/d used for these specimens was sufficiently high that its value
should have very little effect on the results. It should be noted that, in
tables VIII and IX, shearout failure occurred only for e/d values as low as two.
For greater edge distances, the failure was always bearing and occurred at a

highér load.

The shearout stresses developed in this test program for e/d ratios of
the order of two are either as good as or better than those which have been
attained in prior investigations (compare, for example, tables VIII and IX with-
figure 31). The stresses are, however, significantly less than the in-plane
shear strengths of the laminates tested (see table XXI). This confirms the
presence of significant stress concentrations in the shear distribution reacting

the bolt load, as has been observed in prior investigations.

In concluding this section, it should be noted that very few shearout
failures were experienced during this program. This is the result of
consciously restricting the fiber patterns to be favorable for efficient bolted
joints and essentially free from premature failure by shearout (see figure 31).
This investigation confirmed that earlier assessment. Shearout failures at large
edge distances in composite laminates are associated with unsuitable fiber
patterns for bolted joints. The failure loads of bolted composite joints failing
in shearout has been found by prior testing to be either independent of, or only

weakly dependent upon, the e/d ratio (see ref. 14).
BEARING STRESS CONTOURS

In most cases in which both the edge distance and panel width (or bolt

24



pitch) are large in comparison with the bolt diameter, the dominant failure mode
is bearing. Such damage is localized and is usually not associated with catas-
trophic failure of a composite structure. The initiation of such a failure may
be caused by compressive bearing at the base of the bolt hole or by tension or

shearout at the sides of the hole.

Figure 34 presents some previously unpublished test results from a system~
atic survey of the bearing strength of Modmor II / Narmco 1004 graphite-epoxy
Jlaminates of various fiber patterns. These data were obtained from the same
test specimens as used for the shearout tests shown in figure 31, but with a
greater edge distance. Two important features are evident in figure 34. The
first is the large plateau at the peak bearing stress in the vicinity of the
quasi-isotropic pattern (25% 0, 50% #n/4, 25% m/2). The second important feat-
ure in figure 34 is the change in failure mode from bearing to shearout, in
spite of the large edge distances and widths, for those laminate patterns con-
taining more than about fifty to sixty percent of 0 (0°) plies. Figures 35 and
36 (replotted from reference 13) contain bearing data corresponding with the
shearout data for the mixed-graphite and boron/epoxy laminates for which the
shearout results are presented in figures 32 and 33. The shape and location of
the transitions in failure modes differs between each éf figures 34 to 36 and,
therefore, such behavior cannot be projected from one material for which test
data exist to another for which they do not. Joint geometries known to be
associated with bearing failures for one composite material are sometimes assoc-—
iated with tension or shearout failures for other composites, even if the joint
geometries are identical. The test data from which figure 34 has been prepared

are recorded in tables XXIX to XXXII of this report.

The test data from the present investigation are reported in tables VIII
and IX and illustrated in figures 37 and 38. A photograph of typical failure
modes is provided in figure 39. An edge distance ratio e/d as great as four is
necessary to develop the full bearing strength of these laminates. The solid
symbols in figures 37 and 38 denote bearing failures, while the open symbols
signify temsion failures, at less than the potential bearing strength. The
solid lines show average strengths of bearing failures for the range of e/d
ratios over which each line extends. The chain lines refer to the predictions

of equation (5).
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In comparing the data in figures 37 and 38 with those shown in figure 34,
two things are clear. First, the present data are consistent with the exist-
ence of a plateau of maximum bearing strength for the same fiber pattern domain
as was demonstrated in figure 34. However, the strengths of the laminates
tested during the present investigation [891-908 MPascal (129-131 ksi) for the
all-graphite laminates and 834-850 MPascal (119-122 ksi) for the graphite-glass
hybrid laminates] are significantly lower than those shown in figure 34 [965-
1000 MPascal (140-145 ksi)] and considerably lower than those bearing stresses
[1172-1241 MPascal (170-180 ksi)] associated with the net-tension failures in
the tests on which figures 21 and 22 are based (see tables XXII to XXV of this
report). Second, the data in figures 37 and 38 suggest that, for all practi-
cal purposes, the same maximum bearing strength was developed for both material
systems and all three fiber patterns tested in the present program. These
results highlight the need for data generated specifically for the composite

material of interest.
COMPRESSION BEARING

Tables X and XI record the measurements made on compression bearing
specimens‘during the present investigation. The results are summarized in fig-
ure 40, showing average bearing strengths of 866 MPascal (126 ksi) for the all-
graphite laminates and 1209 MPascal (175 ksi) for the hybrid graphite-glass
lamfnates. In comparison with tension bearing (see figures 37 and 38), it is
apparent that there is a slight increase in bearing strength for the all-
graphite laminates when the bolt load is reacted by compression rather than by
tension, but for the hybrid laminates, there is a pronounced increase in

bearing strength.

Figure 41 illustrates sample compression bearing failure modes and it is
evident that these look very similar to those in figure 39 for tension bearing.
The logitudinal stresses in the fibers adjacent to the hole diameter perpendic-
ular to the load changes sign between tensile and compressive bearing, yet the
failure modes and loads exhibited are much the same for both cases. Therefore,
it is concluded that the longitudinal stress did not play a major role in the

bearing failures observed during the present investigation. With the elimin-
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ation of this factor and the similarity of fhe shear fracture lines in figures
39 and 41, it is evident that the in-plane shear dominated the bearing failures

for this program.
STRENGTH OF SINGLE HOLE (ROW) BOLTED JOINTS

The analyses above for tension, shearout, and bearing failures each
govern a range of joint geometry which cannot be defined a priori for any given
wcombination of material and laminate pattern until the various interactions
have been established. The purpose of this section is to integrate these three
analyses and to show, thereby, how to compute the strength and governing failure
mode. The method applies to a single bolt or to individual bolts out of a
single row. The basis of the method is the stress concentration equations (1)
to (16), together with figure 17 when replotted in terms of stress concentration

factors at failure of the composites.

The derivation of the equations governing the transition between tension
and bearing failures is as follows. From equation (15), the joint strength for

a tensile failure is given by

’

P=F wc(l—%)/ktc (18)

while, for a bearing failure
, P=F d t (19)

Now the stress concentration factor in the composite at failure is expressible
with respect to either the net section or the bearing area and these factors are

related, as in equation (4), by

. .
kbc - ktc;/ (d - l) (20)
At the transition between tension and bearing failures, then,

P=Ftudt/kbC=Fbrdt . (21)

whence
kbc = Ftu /’Fbr . (22)
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If, for sufficiently small values of d/w, the net-tension analysis were to
predict lower stress concentration factors than given by equation (22), these
lower values could not be realized because of a failure in bearing. This
failure mode transition is shown in figure 42, based on experimental data, k
where bearing failures dominate up to some value of d/w, with tension failures
for greater values of d/w. Instead of kbc continuing to decrease with decreas-
ing d/w according to a tension calculationm, kbc is not permitted to decrease
below the value calculated using equation (22) for bearing failures. Figure 43
presents strengths for the three patterns of Thornel 300 / Narmco 5208 graphite-
epoxy composite using data generated in the present investigation and for

the two patterns of Morganite II / Narmco 1004 graphite-epoxy composite. All
such data are recorded in the tables of this report and the specific locations
are cited in the text above for each failure mode. The composite stress con-

centration factors at failure are computed as follows. From equation (16),

ktc = 14+ C (kte -1 (23)

and, from equation (19),

ke =k /(5 1) (24)

while, from equations (1) and (2),

k=2+ %-1 -1.5@(%-1)/(§-+1) (25)

These equations enable the stress concentration factor

kbc - f(;’ C, x_«;) (26)
to be evaluated and it is these computations which are shown in figures 42 and

43, using the values of C given by equations (10) to (13). Figures 42 and 43
apply only for e/w 2 1,

Figures 44 and 45 show the relationship between joint strength and lam-
inate width to bolt diameter ratio, for all six laminate patterns in the present
investigation and the two laminate patterns for the other graphite—epogy identi-
fied above. The experimental data are included on these plots. No tension
failures were observed for the glass-graphite fiber reinforced laminates tested

in this program, so the transitions between bearing and tension failures cannot

28



be located. All the plots in figures 44 and 45 are dimensional to permit a one-
to~one comparison between bolted joint strengths of laminates containing the
same total number of plies. (The format of figure 43 lends itself more to an
assessment of the joint efficiency of any particular laminate by relating the
joint strength to the laminate strength away from the joint). The important
conclusions to be drawn from figures 44 and 45 are: (1) that such plots provide
a meaningful assessment of joint strength and serve as a basis of comparison
between different composite materials and fiber patterns, (2) that the maximum
‘joint strength, for a given laminate width, is attained with a d/w ratio close
to that at the transition between bearing and tension failures, (3) that the
load capacity per unit width decreases rapidly for geometries far removed from
the transitional configurations, (4) that the orthotropic fiber patterns permit
closer bolt spacings without the risk of catastrophic tension failures than the
quasi-isotropic patterns allow, and (5) that the use of glass longitudinal
fibers rather than graphite appears to reduce the stress concentrations in

tension at the net section through the bolt(s).

Figures 42 to 45 do not address the influence of the e/d ratio on the
joint strength. Figure 46 is a qualitative generalization for a range of e/d
values, of one of the lines in figure 43. The shearout failure zone lies below
those for bearing and tension. It is important to note that, for some fiber
pattern / material combinations, the bearing zone may disappear completely and
that, for others, either the tension or shearout and cleavage zones may be
forced outside the range of geometries of practical interest. Nevertheless,

the general form of figure 46 would hold.

STRESS CONCENTRATION INTERACTION
(MULTI-ROW) BOLTED JOINTS

The preceding sections have dealt with either single-bolt joints or with
individual bolts isolated ouf of a single row by representing the latter as a
single bolt in a strip of a width equal to the bolt pitch. In such cases, the
failure can be defined uniquely in terms of the bolt load alone. In most
applications, however, this is not the case because the load is frequently

transferred in multi-row fastener patterns (as at a chordwise splice in a wing
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skin, for example) or along a bolt seam aligned with the dominant load (as at

a wing spar cap, for instance). In such more complex load situations, it is
necessary to characterize both the bolt load and also the general stress field
in which the particular bolt under consideration is located. The stress con-
centrations from each source will obviously interact and "analyses" which do
not take this into account would not be meaningful. The first interaction data
for bolted joints in composites appear in reference 15. The first attempt to
explain such interactions analytically, and to account for them during design,
is in reference 16. Additional experimental work is reported in reference 17,
using essentially the same two-bolt interaction specimen as used in the present
investigation. However, the laminate patterns in reference 17 are different

from those used in the present investigation, so a comparison is not possible.

. The interpretation (ref. 16) of the original data (ref. 15) suggested a

linear interaction between tension and bearing stresses of the form

Oax = kb oy * kt O, < Ftu (27)
in which Ftu was the basic laminate strength,‘cb the bolt bearing stress at the
hole under consideration, and ot the net-section tension stress caused by the
remainder of the load (not reacted at that bolt). The proportionality constants
kb and kt account for both the specimen geometry and any stress concentration
relief of which the material is capable. This summation may be looked upon as
the sum of the contribution due to the load reacted at a bolt hole and that due
to the portion of the total load running by that hole and reacted elsewhere.

The data generated during the present investigation confirm the validity of
equation (27) for the all-graphite laminates subject to tension 1oads, for which
the failures were in net-section tension. For the hybrid glass-graphite lamin-
ates, the failure mode changed from tension to bearing and this requires that
the interaction (27) appears to be subject to the same cut—off as defined in
equation (22) for single-row bolted joints. Thus, equation (27) should be

re-arranged to read
= - =<
% = Py ~ ke 9 /Iy S Py, (28)
to cover both tensile and bearing failures.

Before proceeding with the discussion of the present test results on this
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topic, it is appropriate to demonstrate what can be predicted on the basis of
the single-hole equations, developed above, when used in conjunction with
equation (27) or (28). The expressions for kb at a loaded bolt hole and kt at
an unloaded hole can be evaluated in terms of the elastic isotropic factors.
kbe and kte and the correlation factor C between stress concentration factors
observed in composites at failure and those in truly isotropic elastic material

specimens of the same geometry. Equation (16) reads

ktc =1+C (kte - 1) (29)

in which, for a loaded hole, equation (1) reads

- o) - (w/d - 1)
ko =2+(3-1)-15 T (30)

(in which © is defined in equation (2) and usually has the value unity) and,

for an unloaded hole, equation (8) reads
koo =2+ (1-3)3 (31)
Now, from equation (4),

Kpe = kﬁe/(%_ 1) and ke ™ ktc/('g* 1)

so that equation (26) takes on the form given by

-1 W o (w/d - 1) |
K = G [1 + C(d LS D @)Jl (32)
ko= 1+ C[l + (1 - %)3} (33)

Figure 47 illustrates some predictions using these coefficients, plotted in non-
dimensional form, for several different values of d/w, for the quasi-isotropic
graphite-epoxy laminates tested in this program, for which equation (10) gives

C = 0.269. The value of 0 is set at unity to isolate end effects. The horiz-
ontal cut-off denotes bearing failures, while the sloping lines signify tension
failures. On the basis of these predictions, one could anticipate that, for

the w/d = 4 set of intefaction specimens tested for this investigation, the
failures would all be in tension for the single hole both loaded and unloaded

as well as for the two-hole specimens. The linear equation'(26) should hold
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for that case. This, indeed, was observed to be so. For wider strips and the
same bolt diameter, figure 47 would suggest a non-linear interaction with bear-—
ing failures for relatively light tension loads. This figure indicates that,
for single loaded bolt Holes, bearing failures will occur for w/d 2 5. This is
consistent with the present investigation of tension through-the-hole failures,
in which it was seen that bearing failures occurred for w/d 2 6 while tension
failures occurred for w/d S 4, for the quasi-isotropic graphite epoxy. The
transitional value of w/d at which bearing failures first occur, and the value
of the bearing cut-off Fbr/Ftu are both functions of the composite material and
fiber pattern. Plots of the type of figure 47 for multi-row bolted joints
could be prepared similarly from single-hole data for any composite material

for which tests had established the values of C and Fbr/Ftu'

The interaction test data generated during this program are recorded in
tables XIV to XVII and shown in figures 48 to 59. The linear interaction for
tensile loading of the all-graphite laminates is particularly clear for all
three patterns (see figs. 48 to 50). The graphite-glass hybrid laminates
exhibit a non-linear interaction in the manner that follows from figure 47
because, for such laminates in a joint geometry for which w/d = 4, the failure
of single loaded holes was observed to be in bearing rather than tension. The
diagrams for the all-graphite laminates, figures 48 to 50, contain also the
theoretical predictions based on the single-hole data discussed above. It is
evident that the agreement is good but could be improved by a higher value of

’

kt in equation (26). The reason for this is apparent from figures 23 and 24
which show that the mean theoretical values for ktC (given by equations (10)
and (11)) are significantly less than those observed experimentally for open
holes. The use of an upper bound estimate for ktc instead of a linear mean
value constrained to pass through‘the points (l,1) in figures 23 and 24 would
permit an improvement in predicting the test data in figures 48 to 50. The
corresponding lines in figures 51 to 53 permit the use of equations (26)‘to
(33) in reverse to compute values of C in equation (29) for the graphite/glass

hybrid laminates. The values so computed are as follows:
Pattern 4: C = 0.51, Pattern 5: C = 0.48, Pattern 6: C = 0.61 (34)

The actual computation of these values was performed as follows, using the two-
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row loaded hole data. For w/d = 4, equation (31) gives kte = 2.42 for an open
hole, while equation (30) gives'kte = 4.10 for a loaded hole. Since the fail-
ures were in tension and each bolt accepts an equal load, the failure condition

s

can be expressed in the form

)obr + (1 + 1.42C)0, (35)

Foo= 1+ 3.1OC)<W =)

from which C can be determined. (The quantity O p d / (w-d) is equal to the

net-section tension stress at the bolt hole, due to the bearing load).

A point of special significance about the tension/bearing interaction test
results is that, for the all-graphite laminates tested, the use of two bolts in
series did not increase the load carried much above that which a singlie bolt
alone would be expected to have carried in a laminate of that thickness (twice
that on which the single-bolt tests were performed). That this should be so
can be deduced from figures 48 to 50, regardless of the relative proportion of
bearing and tension loads, provided that the linear interaction for tension
failures applies. For the quasi-isotropic pattern; with w/d = 4, the tension
load capacity of the net section is practically identical with the bearing load
capacity on a single bolt. Therefore, any ratio of loads shared between bear-
ing and tension in a multi-row joint of that w/d ratio made from that composite
material and laminate must inevitably be associated with essentially the same
total load capacity per unit laminate thickness. The orthotropic patterns 2
anq 3 carry slightly more load in net tension for w/d = 4 than in bearing, so
the mult;row bolted joints would be slightly stronger than a single-row for
those materials, fiber pattern and geometry combinations. Figure 47 suggests
that, even for other w/d ratios, provided that the failures are by tension at
the net section, the use of multi-row bolted joints offers no significant
strength increase over a single-row joint of the same material and geometry.
Only in that regime of joint geometries as is associated with bearing failures
for single~row bolted joints is there to be found any major increase in joint
strength by the use of multi-row bolt patterns. Furthermore, even in such
cases, it appears that still higher strengths could be attained by a single row
of bolts closer together. However, this latter épproach would mean accepting
potentially catastrophic tension failures in conjunction with such higher loads.

The analysis methods developed in this section permit a ratiomal investigation
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of alternative joint design configurations without an extensive test program,
These methods can establish whether or not a candidate design is either suit-
able or optimum for a given requirement and can minimize the amount of any

testing necessary.

The interaction between compression and bearing in mult-row bolted joints
depends on a fundamentally different mechanism than that discussed above for
tensile loading. In the case of the compression of a laminate containing an
unfilled hole, there is a stress concentration just as with tensile loading of
the same specimen. When the hole is filled with a net-fit bolt, however, the
picture is changed completely. The compression load need no longer be diverted
around the hole; it can be transmitted straight across by bearing on both sides
of the bolt. In this situation, the superposition of laminate compression to

compressive bearing is simply additive with respect to bearing stress. Thus,

oy + o, < Fbr (36)

The test data in figures 54 to 56 for compressive loading of the all-graphite
laminates support this superposition for filled holes. The corresponding test
data in figures 57 to 59 for the graphite/glass hybrid laminates are influenced
by buckling, inasmuch as the droploff in bearing capacity is greater than
equation (36) would predict. Figures 54 to 59 contain also a probable vertical
cut-off line for loose fit bolts which are sufficiently sloppy to prevent the
reaction of the compressive laminate stress by bearing on the bolt and cause
the ‘diversion of the load around the hole. Open-hole compression tests were
not run in this program, so these cut-offs have been estimated in terms of
calculated laminate strengths in compression and stress concentration factors

deduced for tensile loading of laminates containing open holes.
DIFFERENCES BETIWEEN PROTRUDING HEAD FASTENERS AND PIN CONNECTIONS

Figure 60 shows the data, recorded in table XVIII, for pin-loaded holes
and the comparison with the higher strengths exhibited by regular hexagon-head
bolts with nuts. These tests were performed for the quasi-isotropic pattern 1
in the all-graphite material and showed a nearly two-to-one increase in strength

between pins and bolts. The difference in test technique between the two sets
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of test results in figure 60 is that, in the case of the pin tests, the nuts
were not in contact with the clevis plates. Otherwise, the test setup is like

that shown in figure 1.

The explanation offered here to explain the differences in figure 60 i%
as follows. The basis of the greater strength for protruding head fasteners
with respect to pin connections (which can develop no tensile load) is the
appreciable differences between the initial and ultimate failures of bolted
-joints in composite laminates, particularly if the initially damaged area is
constrained so that the broken material cannot be displaced. Figure 61 is a
photo of relatively modest damage sustained at bolt holes without any reduction
in load capacity during an earlier previously unreported test by the contractor
on Modmor II / Narmco 1004 graphite epoxy. In this specimen, the bolt was
dragged about three diameters by the lcad. The broken composite material re
remained constrained by the belt, the steel clevis plates and the as yet undam-
aged composite. Since there was nowhere to which the damaged composite material
could be displaced, and the mode of failure for that and many other fiber
patterns is of a local nature, the bolt maintained its load and would continue

to do so as long as the ‘load direction was not reversed.
COMPARISON BETWEEN SINGLE-LAP AND DOUBLE-LAP JOINTS

Despite the care taken to eliminate or minimize the effects of bending
and eccentricity by the special fixture in figure 6, figure 62 shows how the
test results from the present investigation, recorded in table XIX, still show
about a twently percent drop with respect to double~shear strengths. Therefore,
due account should be taken of the differences between single— and double-shear

bolted joints in the analysis of practical areospace structures.

~ CONCLUDING REMARKS

The following conclusions were made from this investigation.

The fiber patterns tested were well chosen and their performance is
representative of other patterns containing similar percentages in each of the

(0, %w/4, 1/2) directions because the three patterns tested lie on what can be
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thought of as a strength plateau. The choice of fiber pattern in the joint
area, for any given application, is influenced by the laminate outside the

joint area and the desired mode of failure at the joint.

4
The multi-test (multiple-hole) test specimens were found to offer sig-

nificant economy in specimen fabrication costs, when evaluated on a per test
basis, without causing any interaction between the individual test results and

without adding unduly to the complexity of the tests.

N

The use of glass fibers was beneficial in nearly every case. The
exception was that, because of a lower modulus for the glass fibers with respect
to the graphite fibers, the stabilization of compressively loaded joint speci-
mens was a problem. Those specimens containing longitudinal glass fibers which
were loaded in tension were consistently as strong or stronger than the equiva-
lent all-graphite specimens. The glass/graphite hybrids were almost exclusively
associated with local bearing failures rather than the potentially catastrophic
tension-through-the-hole failures which prevailed for many of the all-graphite

specimens.

The materials behaved in a predictable manner inasmuch as the empirical
analysis methods devéloped from single-hole data were shown to be consistent
with the observations on two-row bolted joint tests. The key to the analysis
method is the analysis for tension failures, to which an experimentally derived
cut-off for bearing failures is applied to prevent misapplication of the
tension analysis to joint geometries for which it does not hold. Elastic iso-
tropic stress concentration factors are computed for any given joint geometry
by new equations presented in this report. The corresponding stress concen-
tration factor to be anticipated in the composite at failure is then computed
from the elastic isotropic value and an experimentally derived correlation
factor for that particular composite material. The experimental testing need
not include the geometry being analyzed so these methods serve to generalize

existing test data beyond those specific geometries already tested.

The testing on two-row bolted joints is representative of multi-row
bolted joints. The key result is that, for.those joint geometries producing
tension failures for a single bolt, the addition of further rows of bolts will

generally increase the joint strength very little. Only when bearing failures
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occur do multi-row bolt patterns increase the joint strength significantly
above the strength of a single bolt row. From the present testing, the ortho-
tropic patterns are slightly superior to the quasi-isotropic pattern and those
laminates containing the longitudinal glass fibers were distinctly superior to
the all-graphite laminates with regard to their suitability for multi-row bol%
patterns. The transition between tension and bearing failures occurs in the
range of a strip width (or bolt pitch) of between four and six diameters for
the all-graphite laminates but at a width less than three diameters for the
glass/graphite hybrid laminates. Since the bearing strengths for all laminates
tested were similar, it would be possible to use more bolts per unit width in

laminates having longitudiﬁal glass plies, thereby making stronger joints.

In most cases, the maximum obtainable bolted joint strength for a given
width of composite laminate is associated with a w/d ratio slightly less than
those for which bearing failures occur. In some of the orthotropic pattern
cases, the maximum strength is developed when the w/d ratio is at the trans-—

ition between bearing and tension failures.

Neither perfectly elastic nor fully-plastic theories are capable of
explaining the test results. The strength loss in the best designed single-
row bolted joints, with respect toO the basic laminate strength, is of the order

of a factor of two or slightly higher.

The highest possible joint strengths for graphite-epoxy composites have
been found not to exceed about forty to fifty percent of the basic laminate
strength, even for the ideal combination of joint dimensions. The d/w ratio
dominates the joint strength (with the e/w ratio having only a minor effect)
and the maximum joint strengths are developed only throughout a small range of
d/w values (typically from about 0.25 to 0.4). The strongest joints are assoc-
jated with the joint geometry at the transition between bearing and tension

failures or with a tension failure for slightly greater d/w values.

There were no signifiéant differences between the performance of bolt
holes drilled with carbide tipped drills or ultrasonically excited diamond core

drills. The latter holes were visibly cleaner, however.

Joints with regular bolts having protruding heads are about twice as
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strong- as those loaded only by a simple pin for those cases in which the fail-
ure mode is bearing. The mechanism of this strength gain appears to be one of

damage confinement rather than additional load transfer through friction.
4

The significance of the findings of the present investigation are two-
fold. This is the first systematic test program encompassing a wider range of
joint geometries than have been investigated before in programs more closely
tied to specific composite hardware. Therefore the basic governing phenomena
. have been explored more thoroughly. Second, the empirical analysis methods
developed provide a capability for the rational analysis and design of bolted

joints in graphite-epoxy composites.

Further tests are recommended in three areas. The first is that of larger
bolt diameters because of differentes observed in other programs between joint
strengths and stress concentrations at different size holes. The second is the
testing of mult-row bolted joints in strips sufficiently wide to enforce bearing
failures rather than the tension failures which occurred during the present
program, in order to confirm the validity of the present theoretical projections
in this area and to thereby assist in the oprimization of joint proportioms.

The third series of tests should account for environmental effects such as
reduced and elevated temperatures because the matrix resin properties are sens-

itive to environmental effects.
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TABLE I

LAMINATE PATTERNS AND LAYUP SEQUENCES

PLY PERCENTAGES .
LAMINATE
PATTERN MATERIAL 0 — n/2
NUMBER
(0°) | (z45°) (90°)
] GRAPHITE-EPOXY (QUASI-ISOTROPIC) 25 50 25
2 GRAPHITE-EPOXY 37.5 37.5 25
3 GRAPHITE-EPOXY 37.5 50 12.5
4 GRAPHITE-GLASS-EPOXY 25% 50 25
5 GRAPHITE-GLASS~EPOXY 37.5%* | 37.5 25
6 GRAPHITE-GLASS~EPOXY 37.5% 50 12.5

* GLASS 'FIBERS — ALL OTHERS GRAPHITE

SpITNATE LAYUP SEQUENCE LAYUP SEQUENCE
N "FOR 16-PLY LAMINATE FOR 32-PLY LAMINATE
NUMBER _
1.4 [(0/3/5/ ) 2] Lo/ 51 ]
2,5 (0/7/5/ 0/ =1/ 5/ O/7/ 1/ 01/ -1/ 0/ | (0/1/5/0/ T/ 5/ O/ 3/~ 0/ %/~ 0
/0 /5/T/0),
(0/3/0/~3/5/3/0/~])

[(0/q/0/-1/5/T 0/~ 2]

41
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TABLE XX
MONOLAYER PROPERTIES

GRAPHITE~EPOXY

E

134.0 GPascal (19.44x10% psi)

11.54 GPascal (1.674x10% psi)

L T
6.0 = 6.18 GPascal (0.897x10° psi) | v = 0.3785
t,, = 0.14m (0.005 in.) |
FL(TENS) = 1404 MPascal (203.66 ksi) FL(COMP) = 1359 MPascal (197.13 ksi)
FT(TENS) = 40.8 MPascal (5.922 ksi) FT(COMP) = 142.4 MPascal (20.65 ksi)
FLT = 92.0 MPascal (13.34 ksi)

GLASS-EPOXY E = 57.2 GPascal (8.3x106 psi) En = 19.99 GPascal (2.9x10® psi)
G, = 5,93 GPasca]»(0.86><106 psi) Vi = 0.26
tply = 0.13 mm (0.0051 in.)
FL(TENS) = 1993 MPascal (289.0 ksi) FL(COMP) = 1172 MPascal (170.0 ksi)
FT(TENS) = 75.8 MPascal (11.0 ksi) FT(COMP) = 200.0 MPascal (29.0 ksi)
F = 62.1 MPascal (9.0 ksi)

LT




L

CALCULATED LAMINATE MATERIAL MECHANICAL PROPERTIES

TABLE XXI

MATERIAL PLY ORIENTATION (%) F_t F_o Py E,
PﬁgEL MPascal MPascal MPascal GPgsca]
" | FIBER/RESIN |0 (0°)|#m/h (£45°)|n/2 (90°)|  (psi) (psi) (psi) (106 psi)
T300/N5208 25 468 453 340 53.62

1 T300/N5208 5 65720 49250 7.777
T300/N5208 , . (67900) ( ) ( ) ( )

2 | Ta00/NG208 e 37.5 622 002 £540) 66'66)

. 37 36940 9.668

T300/N5208 25 (90270) (87370) ( (
; 1388;ﬁ§§8§ 37.5 50 614 595 340 57.07)
86240 49250 9.727

T300/N5208 12.5 (89110) ( ) ( ) (

o | Slolaszce 25 50 774 504 e (33.83)
T300/N520 73140 (50580 4.90
T300/N5208 25 (]]?ZOO) ( )

5 '5}333532383 o8 37.5 850 ( 604 265 (37'00)

: 123300 87680 38460 5.867

T300/N5208 25 ( ) ) ( )
h T 0 | e | o | E8
85270 51270 5.460
T300/N3203 125 (145000) ( ) ( ) )




Dbl

25 PCT n/2
A
R
A

SPFC IMENS
/by
FA
M

FR EPOXY RESIN
’ PCT
ST UNITS

TABLE XXIIA

TENSTON THROUGH=-THE=-HOLE
T

o ous
= O

N O
RV E] o

) -
i b Z0

MM

<1 w®

i

z
L
A
M

n1EM
MM

oo

. 0
(o2 gy ]
WO
O\ el oot

¢ X eakos!
*® » @
N
[TaYaslw
o

e N 4
¢ 8 ®
N
-t OO Y
[eXoako¢]

(9170 1%5]
z2Z
il
[ anhand 2ad

[s 63 oX o]
[
O3S
[ARZTAEN o
- @ »
Ta¥S oV
et e md

EQRE T o)

[SaNan b

e
2 o 90

NN

LN
—r o
. * o
[exYe Yool
it

M~
. o
b et et
[aaTanTad!

—toy

o m
NN
LD
[
ITrzT
[ ol o

SO
LY
LAl aNE ol
N
vt ool et

[oe]- aRN 4
e @ 8
N~F
[ad A bs
NN

oo
LI I
oo
el
coom
w—d el

152 1%1%

zzZZ

Wi tdl
L adianl o

O e\
gl R
LD
YN QO —t
s & &
DT

ot —d

O vt 7t

N
e o o
P
oo

NN
L
M
N0 e
N

~O 0
. 9 o
O 00
oo
o~
o et

NV
ZTEZZ
YT
b

LoD
N
2t
o N

e o o

no -

o el et

[ EROLELS]
~MCC —
[t N of

s s

N O

—00 N
NNy

* s &
XLC X
MG,

2¢
Se
TH

31
31
21

3503

£.350
€.350

750
54

-(*()1 F’n

>
&

N4 OO
e e 0
oo
M~ o
v O\ vt

NN
[ IR
O~
Nk
[aM{aVI oV}

—~ov 0
* 9 @
Yemd =i
omnn
cco

(Vo lVaRVe
222
o)
| ol 2t

M et
[a3Ts o R%e)
[l e Kun
O —
LN
Dt 7
Ll aVEQM

<o~
TN
NG
L B
ARTARTL]

eeloNu ¥]
—_t O -
L2 L]
[eateaNen
et pand et

T

NOF

* e e
OO\ et
winin
Lo e e |

[TVl 4

* 0
LN
— AN
~ G

ot 7t

vinw
= ZZ
[VEIUGREE]
[l ol o

Rk lat}
@
jesalealyd
oo
. [ ] -
Ot
[RYERVEQN]

8
[EaS o eV
NN

] * o
[ahYsaNas]

[SAR 24l
HateVEaN}
. & @
nnn
NN N

i~0- =
NN
. s &
e~
MmeamMm
)
[TataRtet
t 2 »
RS RN )
T
[FR AR
[ARTEA KD
LI Y

RN Ee]
Vel N

—t ey

[aataatn
K XN
Na Ryt

ILXT
1 ’,-.}.

0 Or-
* & &
S
[oake sy oy

— 0
PR
Ot
NeX d1a)
aeoNd

aenaen

. o o
oM
Uilindan
QoS
[ -

(7439 1%
=333
Pua et

X
NF N

B palie sENe]

ONT
o o @

O N

NN

[aSTauTAN]

w00



AxIIg

THFOUGH=-THE~-HD L

[S¥]

TABL

SPECIMENS

aN

S1

d

Do

UNITS

UsS CUSTOMARY

(%2158 1]

et 7 s
UiV
<{
LLib—
nw

Wik e
<T et

[a B4

<

N

(SR -

Q=

land’ 22 ind

. o @
oM
NN

M~
LI
Nl ey
[a2TaslaY]

oS
e e 0
NoRte] o
e
ot et

NOO
s e
NGO
N O\t

[eJUaltgl
. 0
(o) v 114}
N eaen

O
* o 0
NelNo L)
NG T
wrod gnt o=t

NIV
ZZ&
[SERVEEI &)
= b

<O

. »
N
o Fw
e~
[xaZasTsal

TN
O e
[ssR0a16,}
Lo Lo

» o ®

nn
€ el

Gy
ot vt Lo

. o0
ot ond et

@

A ITat o

[aNTaVI o\
. & 0
—t et ot

.
o

Pl anl al
w0
[a¥EaNioN]
e * @
fo )
T
[FARVA TR
NGO
LR

—~4 O\

rd roed et
[aANSS o
Naltalial

IIT
b b

vt o P
LI
M &
rod pord ot

(s XTatee]

~mo
aend

ahne
e 0.
Nuatalal]
SN
—d ot et

SO

* * o

— e
e

NN
[FRRiatial

-

oy
e & @
oo

N Yo¥ T}
” o ®
[aN [ Ai o
nenem

[an] i

. ¢ @
— N
e
— =t

o
e e 0
NN
[aNTaNIaN]

N O

s o »
—~ 0
Fmm

[IaSetlee}

e & °
NN

N
ot o

Vv
Z2zZZ
[FERRSRI Y]
I

<3<
a o "
0Nt
O
—~Oo
ol g~ o

atele
[s s3e2d oy
NN
=ty vt
*» B &

X~ 0
. a0
[saTeM as]
el g poed

co
e @ 0
o0
e n

K4 o
*» o &
oo
T ol g
vl el ]

UV
ZeZ
[SRI R T
[l il ol

Famicis dan 2
s s »
NN
T Q0

e~

[P RN

. -
e
[FQRTE LT o
hslasTan
— el -t
¢ s

P

~ONHN

[TaliaRin
3+
[Ea¥iaTEel

Pt
f b b

79



80

XXIIIaA

TABLE

SPECIMENS

o
"

THE DU GH=-THE—HOLE

JENSTOM

25 PCT m/2

T/ b

POXY EFSIN

E
50 PCT

FIRERS,
UMITS

CT 0,
Si

T

Db i
GO«
X ZO
<G
[FATan - §
Ir-a.
wns

Z
O«
L
vl
&0 <
Wika.
~UNE

(Sl s |
Z0a
=2
[s gtuLVl
Ll
U o
[sal¥s -3

o

~ G0
[ I
Deeif~
—~
o

~ MO0
e o
JF oo

Nl
ot pod

O

DN

(NN N

OO
NONON
Do w
e 0
Nt o

Ner T o]
NN
jsoke sl ¢
* & »

RN o

— NN

[aaleslaa
NN
[aRia i
L
rIT X
L

OO 2

* e 0
N0 D
o
b o o

o
e o &
MmO m
om o
O rd 4

O

e & o

r~n M

— et

RORK 8 )
oo e
N OND
[s Xv N e 8

[egkonls

s o o
Q02
—t ot et
NNy

N
* & 0
oFm
Nelalss
—t O et
ek oo ok

[FalVel¥s!
ZaZ
Lo Lidils
o

DT T
Ny
EalaVUieN]
TN M
* » o
aeam
vl b et

OO N
iy
MO
» s 0

e

<oag:
" e 0
DNt
e 0

M~
NG
e o o
4 —4
MO

RelteRNe)
NN
Eulsoleg)
s o =

F -

OOO
[AVEQNEeN]
LoW
LN ] -

kNt

oo
® o0

oM
—
[aN1aNEaN

[Oak s o]
* o o
[Ta¥fetaV]
Nelealss]
ottt

~oom;

. o o
NAO M
N
Sl

el r—d

(%1 %3751
L Z
[SURERINN]
o e e

ek md et

DN
[SN ol
. 2 @
—tp—d 4
RIART AN

NGO
X0
o o

RLEES N o

NORNURNS]
NN N
(€04 85 0]
e e

ST

—i0NG oy

[
N
[ahRabTes!
WU N

Ixr
bbb

NONO-
s e
Neloolh o
WO

el gt d

M~
e o o
P e
oo
O red ot

[falituten
e o 0
Ealaate]
NoXo Wy
~ O
il et

VWY
zzz
Lo LiLs
[y

O DN
Nels o\ o
Tun—
* 9 »
D~
]

— o
W~
NN

LI )
Qe

coa
Y e
* & a
foatoXe]
=t i 4

o e
[SATVINVE
* & 9
et ed ed
e

N0
NN
Voo
. o @

RN g

Lo
[QVEQNIRN)
L Y
T

NN

* o o
M~
coo

P
* o 0
O
—o Ny
NN

oo
”» ® 0
MO
QUL P
et N
etk ol

18, 7814
17.73£9
2044396

—d
[hATanRaal

OO L
NOGN
OO OO
s 0 0

T3 3

~ O
W ON
oo X

L ) -

[ SN

~N

[gareaNe g
(82132 8a8]
[Fatvalie]

ITT
T



XXT1IB

TaBLE

TENSTON THROUGH-TH

N

T8

M

€I

SPE

HOLE

-

PCT 90 DEG.

e

ALL GRAPHITE FIBE
25 PCT 4 DEGey 5
US CUSTOMARY UNITV

PLITERN

X
u
o]

[

wiuwv

<10 X

aal¥e]

-1

L ]
Ot Z
EN e

o B

I

[Talaatie}
s 0
o0~
[5a1aV1ss}

elth g

s & 0
Tttt
NN

nn
e« o @
—~0 0
(a2 IaNTa]
—hr—d i

AW
zzz
T
(-

— N\ Y

t
[Aalsakaal
NN
[Falvaatal

~ng
. e
[T NN ]
[QV QNI V]

Yoy
. @ ®
(43 224 o)
NN

con
. o
T

N
et ek

VNIV
ZZzZ
LU ks
-t

hdon ] ol
T
QM
oM
[apialess
NN

(e el
oavin
00
O

¢ 8 ©

NoR 1)
anie
Pt~

—~ON O
0w
NN
* & @
I

SO
cCo
oo
et g =t
o o e

P
—_
ng o
—t =l
.« o 9

e
* e @
[l i
el el i

Neleeltel

)
QO
(8213028}

CO) -t P
*® & o
[salNe K]

o~ ~
ot e ot

2935,0
1 2985.9
2995.0

—~0EM

[aand o
NN N
Yalialie]
1
Irr I
- b b

[nad ad a2}
* ® O
—HOn
N e

~F

D)
-0
AN

[aaE. J 74
s e
NC 0O
[321TaRN o
ok gt ek

I
SE[VERTE]
b e

o o 0
M~ 00
Nfeeluy
AeamMm

[CaYaal g
MM
—e—d —t
o e o

— 0N

[Ial’atial
[aglaRRadl
WU

TrTrx
e

O
e s @
F~0N
IO

i) O
. o »
0N
NN

Nt

o o &
D
Nol. 4T}
—

[ Lambam |
* o o

~ O\

N~~~
[AaTaatad!
AN

IITXT
b e

i e et
. & &
S ean
e ol

00—
* o »
oM
ST

N O
. e ®
N~ F
0o
ot gcd ydd

4222 .2
4000.0
4595.0

8l



82

TARBLE xXxIVA

'STON THROUGH=-THE-HOLE

N

PECTIMENS
XY RESIN
FCT

o
X
w

TE!

+n/ 4

£Ep0
0, 50

RS,
PCTY

TE FIBE
o= 50
SI UNITS

h-‘(x
Tu:
[a Ny o
=J b=
<4
o
—
~
<1 0

S8

(S

D=
O
o 2O
<
o <X

(V41703

WL E

3

OO
s o O
R gleate®)
o~
et ot ot

Hallo B o
e e e
e
oM
NN

[aalaale]
e o ®
—~enC
0
[s 00030

Ay &
1TIT
(721 1%

Mo INoAS o
Rolalie]
noe
N~
. & &
TN
— et

it Lt
— Q0 —
[aniaNEedl
e o ¢

[VIaVIQN]

nnn
Do
e & o
ooc
et gt gk

NS
LN
. @ o
ottt
SISATAR!

coD
NN
Relaakag!
. e @

NolNOR e

oo
AN
Iy

s s &
RUINeRLs}

Mol ale))
.o
ND
R glatia}
et ook et

wne~=m
e e 0
N
Nol g o]
NN

OO
* o
[esYaNEN o
oo
o
P Y e L

— et L)
O et QO
[aNTaa g aN]
. e &

NN

o T
o
-« o °
[SaWoR¥al
[aNFQVEAN]

ONONEON
[YaRNe} o
a e @
o
[SaTARY

[Rastey
VNN
M0
. o *

OG-0

NGO N
NN
AN

PR
FeRVeNe]

OO

~r=r~
coo

DD

IIXT
I

— NN

.
-
[e Yo 0

» o0
~n A
[TaYtalee]
[aSEaNIat]

oo
. o 8
NS
—
oo

Fea Ko Lan |

—t O
Lt e SR0A]
N O
[eo] g
- o »
[l taltel
— ot

—t 0Nt
— Lt
(oo EatTaa!]

NN

—t ek el

et OO0

1
o
o

[FaRtaY V)

rrx.t
b=t

"m0

¢ o
NN
NN O
et et —4

eV Iaatey
* e
0N
QoM
O et O

[=2TaY o
o0 »
o
fangoo o]
o

[721721%)
< Z L
[VEINE]1S]
(S S o

NN
e g
e
[ nln g
e & &
Nepsajop
o yosed pod

t~~
NI
L
e o o
AN

o
— N
» 0
[exyeaRen
st gk rd

r~ -
B e K
[ToYTaRta]

rizx
b b

e~
LN I

~-od
IS S e
roed ¢ et

L A
¢ o @
O
o0
NN

00

e 8 @

NéZarXoo)

oo,
ol

[7317,2%
Py
[FOIIT V)
[ el

U 3.200

e 45 34150

e55 34200
)

— NN

ra
B e Al
[FRRTRRVA

TrxIT
N

oo~
LI I 4

[l el g
[ee)echoy

DN
Z2&
[SURVSITE)
Lol aell ol

N O
L
00 F
S oty
* »
[N ]
et et N

o2
[ lVate
O
e o 8
[s8Xaslanl

oo
NN
* & &
[N leel
) Y

jokutes
W o
» o o
et et el
[Ra¥salad}
T
0 ann
0 0 Y
e o ®
NSRVVEie]

DO
Hinn
Sl i
)
No RN S LN]

—een

—t
[aNEQNIRN
[TaRtayta
1
o S s
=



TABLF XXIVB

THROUGH=-THE~-HTL

TENSTON

SPEC IMENS

,..
=
-

53
UsS CUSTOMARY UNITS

RAPHIT

FIBER FATTERN

G

ALL

(T
D

o Zr=
<{iwvy
o XX

(VRS EYV,]

<N

[T
Z—Z
< T

G-

-
Liib— »
Qi
[T
Uiy

T
s o
zoZ
<f
(S e

-3
Tz
o AT ENE

(FEp-3

—l e
T~
T dem

Lt
3

o

&

L.

—
Lo
i

Lol g

s s 0
WO~
AN

N~ O

L I
[TaYaVES 4
[sal 128!

oo

000

el
i =i

oo
1T
IV

DQC
e * »
[FERIa¥a ¥

O~
[aala el

— O Y

[FatiaRial
[ Rov}
[FaPaRia)
[
rITTI
[l ko

e O

*e o
Ot
[ V1oVl ¥

a0~
LI I
~0
ramnea

N o
e e 0
o~
N
ot et ot

(e uad
ITT
[%1ValVy

O

[kt
DT
NN
ITr’Tr
[ ekl o

NP~
L N
NN
ot el ped

oY g esl
e o0
Naloded)
[aalaskadl

ol 0O
e & &
OO
Sy
—d et i

-

I
[FalTaTIaN
[aV IaNaN}

- O
* & 0
MO0
[aV I eV o\]

onmd~

o s 0
oo ey
oo

oM
" & @
NeXaaiva)
e OO
ot ol et

[VaXValVs]
Lz
gt
[ salland ond

SO0
*» 8 9
TN
cng

[aaRantN o

TN
LI S 4
e
[SUaV ]

O
s e 0
Ll S 2 3]
[a8Te 0T oal

e

[CalTa Ropl
r~d e -l

[ValVeXVs}
Lz &
Wi U
b b~

Loo
e s @
NN
el e

oM
* 8 o0
FF
e

SO
T 0
G o en
[ laalial
o e et

L4380 ,1)
4450,0
4820),0

P
v

R
NN
NN

LI

83



84

TARLE XXVA

ROUYGH-TH

SPECIMENS

£

HOL

£~

7

T
H

TENSTON

-z
—Cr
Tuw
Q-
<{
o WL Y

D

A
< X

ST UNITS

PANFL

D=

FATLURE F
LOAD
KNEWTON

THICK .
MM

- PECIMEN
D

<

N~

. o
O
X
et 4

NN T
" 0 @
O wd ()
BN oS X
ot e~

SN

RN
NS
O

e & @

T

~§ey N
vt i 4
[

TTxT
P

<+ 000

L N 2
[salaNiad
F N
et

oTo
. & 9
e

~00
el ek e

N aadt
. o0
R ko
Nelyalo]
[epead el

SHE
SHR
H

—
Wi
oo~
W CON

ot et et

Mooy
MO m
e o 0
[a¥aNIqN]

=00
Nl o
LK Y
a: ™

e

NPT
Nolial oy
* » »
e i
A eOG

<IND O
NN
» o Ll

NA g g

L~ 0
NN
[elveliy
" e

S gl

—~ OO

et i 4

s
[FaYtatial
[l el o

NN
¢« o s
TON
[s oe o) eo)

"N
* o o
~0
Pt~
=i r—d el

N~

. o o
—~0M
N
lelele

ot =t

DOC
x X
maom

ot
NP
N
[c eZaVIoa]

s &
——
et

P et
0Vt
[aaTanTanl
L I J

NN

LAY
O
o o @
NG
Oaia

L
* & &
1 —t O\
[aTetTon!

L0
NN
o az
- L ] L]
RaEN N

OO
ONONON
« 00

S

N~

L N 1
(sl o] g
o

—t O\t

NelaNleo]
e e
—~3
WniNg
e i poeed

NGO~
® & @
PO
+OC
DOD

[Ya1ve 1)
[SEREEIVE
b e

— O
rord emed ek

o r—l 4
[TEYaRial

b b

Oy

e o @
0 O™
[Tl oo
= el

Q00
* e
neo
A~
b 4 vy

~ O
» & @
[ daNEN o
O w0\
[wlege
el

[(ValVslVal
Lz Z
[RERESIT]
[aal ol o

ot U 4
MO D
P Raa ]
~on
* & &
NOITaRN. 4
ot

e
AR

~Sw
—ny—
e & ¢
[aRTaa¥ast

N0
N —
* t ] L]
oo
i gd r—4

e
oW
* & &
ol i b
Nk

NolNo NS
NN
[sals olne
e r o
T

NN
AT 0
LI )

Py

—orm

Ra¥aalaal
el et
Faltalial
[
1TT
[ el d

oo
. e &
(s a8¢)) e
ey

0D -t
. o @
WDt
oo
et emd vl

e
* s
[oalVa¥ ey
T 00
oo

Pt grand ek

[Va1val1vp
Z Z L
[P ERR T

-

— N

0NN
ot ek el
etV gt

-
e

e



XAVRB

TABLE
HRNUYGH=-THE-HOL

SPECIMENS

E

10N T

NS

TE

S
LURE FATLURE

-~
i

1INT

S CUSTOMARY

STRENGTH
KSI

BEARING

MODE

-
e

wE
i e
D

I

1

e
Wi

wed 00 O\
« o
H O~
NN

NexteXs el
e s
[atele
NN

ch~a

* 0 0
NN
O\ e 4

e
" s 0
SO
Ot

NN

L 2L

N,
NN

N~

140,
136.
130.

2o
IIT
(Ve 17219 ]

Relele

[g g el

o o
Ot
v poed weed

oD o
s a e
[paliXelial
NN

nee

L
[aN1T 9k and

[TaRN g
— ol

BOD
w,of Ol
[as¥ss]a ]

Gty
o e o
[eeTval g
[aVIaNT g}

o¥C
L2 I
OO
NNy

oom

. ¢ °
AU~
T
ek gt gt

(9417171
ZZZ
[FRITRYFE]
[al ol oo

. 1606

Yo
® o O
et O
PN

[salat] g
LA B J
el s
NN

0N
[ Y
VO @
[FaRh gl
woed yoerd i

200

. e 0
[salaileN]
it yond vl

AR of
> o
Qs
Ny

[aalealen
. & »
[galle v JXql
nuin
— ed ot

85



86

TARLE XXVIA

S
OADING)

EN
L
EPOXY RESTN

RS,
178

zZ

IRE
ST U

ALL GRAPHITE ;

T
b s
[IRE 8T - §
wnz L
[THY,)
0 <
-0
ZWnNE

LURE
DE

AT
MO

LOAD
KNEWTON

FAILURE
75 PCT

H

SPEC IMEN
1D

FIRFR DATTERN

in/ 4

25 BPCT D,

PO AR OIC
e 90 ® 8 00
[Tl ol Nl QU
[oal eV AV eV o RV w0 ]
OO N TN

VNN
2220200
WL U2 X
et e O e O

L W

Qrmmd ON P OO CO
OO
CHMOOIM- PP O
MNP e F OO0
e * 2 0 0 00
NN O

— et —

[eul.alooon¥ o yle ol op]
o od i P T S
ek g gord pd b e -t
e o ¢ & 2 @
ol ot gud et Pt gt ol

OCOOCOOO
& aoeC 00 00
e e r e 0
CONOOOO
O W DININNTN

nIAn Onine
AN KN
. & & & 8 " @
00N NG D
£ CAN Ol e )

NN O NN

" s 8 0.0 0 0

Lo [Tah el e}
o

DN C OO nIN
O O NN
. &6 a2 ¢ 0

O NG
o

— O O
NN T I A I

ot ool et g o g gt

T/ 4

50 PCTY

FIBFR PATTERN - 50 PCT 9,

QO -0 0 N 00
s e e e e e
OO MDD
T O OO 50
OO N

NN X
LZZoZan
WHWFEFWE FE
O 00

[ [ ST

AL O N I
(ol aad oM o aa R oa}
et P OO D =4 )
CNONLOON
s e 0t 20
NN RN
el L L B2 T

NO N OO~
et e et O
Q el elpet =t OO
* ® o & o 0 @
gt oo i ook oo 7 pd

[elolalelalele)
C WO oL
* 0 00 0 00
oCcCQoCC oo
[FaRtalVa TRV aRtglla)

[Ta¥ ol T oY rels sl @]
OO e
[ I R
0 NN C T
LN NN PO

CNO QG o

[ LY

Lol OO
&

NG NN
halaaletads dathas
DI I I I )

O [[aRrelVel
o

~HONOFUNNO M
UL
NN AT

25 PCT zn/4

75 PCT Oy

FIBER PATTERN

WU M NS OO
* 8 0 ¢ 0
OHO M- 00 e
T Vo T oY S a¥e o]
[TalVa¥. oo L 2N SR o

el A7l & &
Z2ZZa0Z0 0
LRHLTFWIEZE
b b OO0

LR

OO FIN N Ot
[CaleniTalsoXatNoToo)
[Talv R @ lTalNelas Vol
QP e
" e 09 s 00
[ oJo ARk X 4 (Vo RV, ]
et gt CSTNG ot et et

| el ONT . o3~ X VT SN E )
O O temt (P (P oF

t e e s e e
Y L i e o Ll

Talelulglele
CCW N
" 2 9 0 9% @
alatet elalale
B NN BN

N MO N e
O i T N
2 & & 2 0 9 0
[oole TN ToNanle ol v o}
oo NN N on

ONOC e m

" e 00 e e

Nell o) [Talielte]
o

N NOCC W

OO am

" 00 s 0 0 o

oD [N el o}
o

o OO U D

UL L
[aTaga¥ el Taalag

[ I |

IIJJIii

[l gl WY1 o3 1 8
-



TABLE XXVIiR

EPOXY RESTN

ALL GRA

Ui »
Ze Z
<] T vt
Qb

Wit o
DNz
€ b bt

we

S

[RE] o
z2C0Z
KL ooy it

ax

X
et »

SPEC IMEN
n

FIBEP PATTERN - 25 PCT 0 DEfG.y 75 PCT 45 DEG.

MO et YO O
*® 8 00 ¢ 0 g
IO NN MO N
O Mg

” e 0 00 s
et N\ i et

jalelalieleldle]

W Qoo

® 2 0 02 s
—

cococoue

WD CO OWNN

AN CO ONIR

LN B I B A ]
i~

OO 0O
L

Aol v d prad g

FIBER PATTERN ~ 50 PCT 0 DEG.y 50 PCT +45 DEG.

=N O~ N
2 28 90 0 000
MO e M
N TN

2043521 %) 4.4
«ZZoZpo.
[TRIFOR D SR R ED- 3-8
b b O (GO

QOOOC OO0
* e 9 0 a9 9
A Xl s Yo
OO OO
O~ Dt e O 0
(SRS X NTaNT N

CCOCCOn
O F UG F O
b Ob.0.06.5.8
elatelelafels)

OO OO
* 80 o0 0 0
[aN TR NI o] oV AN T o ¥] o V]

NOCT NG
Qoo
NN OC W
2 2 & ¢ 9 5
ol ged gt (] et

SCOOOQO0

WINO O CINnN

NANO O NN

LI I B S I }
L)

OO COO

NNC O Cc N

NOANOOC 0Ny

4 ¢ ¢ 9 0 90
r

NN INO M-

Py ey
QIO OU O N

TH-

] 11
I TIL
- TS

CCL-

|
ot
o
o

c-z

45 DFEG.

25 PCT

75 PCT O DEGa.,

FIBER PATTERN

QC.OQC O
lelsalelainle
* a0 20 s e
OCANIONI IO ey

NOC? 00 i L 00O
(sl alelelel o)
WD O OC N
* e b s 0 09
ot ok gl rd O\ g-dod

[elalalelalele)
LI I N Y
—

cUnooao

NN oo

[aNla Vi anl @@ X o NTo ¥

* ¢ 0 9 e 9 0
—d

OO NN

LI UL
M 00 e 00

iilll[l

- TIT

Lol Sl S S O
[l &

87



88

TARLE XXVIIA

I MFENS
VE LOADING)

"RS, EPOXY RESIN
1T

BE
UN

SPEC
£ESSI

$

ALL GRAPHITE FIB
' SI

-

(DY
wnZzO

wiv»
e
ey
ZWE

/4, 10 PCT w/2

B8O PCT

- 10 PCT D,

FIREP PATTERN

NGO 00
F IO
Q000 PO NG
LR I R W
ot md 1k et et Gt ot

QQCOCCC
0 0 DA W0 W
* 00 20 0 8
QOOQCOoOCC
[FalT oY ol i ol Vol iatial

BN CSC e
(oS ONEC 2N fvel il
¢ % 0 89 0 3
Vowkhno o
OO O

NN OO NI

OO M

o o 0 s 00

OO WO
(¥

DN CC o

e CC NG

® 0 ¢ 0 0 90

oD WNDC
o

12.5 PCT T2

FIRFR PATTERNMN

NOR OO
e " Q0 0
SO NOID D
WP P00 T
OO0 e

172174 % AV 40 3
ZzzZoZoa
rerggt 3
b OF Q0

CoUo

4Nt OO NN
OIS VRN
W Pt 6O OO
~ U O AN
e 0 ¢ 8 @ 2 0
OO~ ) i O\

ot (N} el gk g

OOt o0 F OO
—FOTROT
o g ol et pond (T ot
2 ¢« % & ¢ & 9
o g P i f pod gt

OOC OO
& 00 00 CC a0 QOO
* 20 00 0 0
COoOQQCOCo
DA NN AN

TcONNG TN
Ol DN 0N
LR B N B I B )
O NN e RO
O NN (NN

N O C Onn
O OO § M
* 00 98 0

NG [Tal o3te}
o

WINOC ONn

O CON MO

* e o 88 00

OC fagodvs]
o

OO INNO

NN NN
LU aRT TPRRT TV NT o}

t+L0341
N SE TS
Y

tn/4, 10 PCT 7w/2

40 PCTY

- 50 pCT 0'

IRER PATTERN

e

R al oRK X o JX1og!
s e s 90 s
P o N O = e 0O
NN NN
OO~ MNmen

(VoI Vg TVole AV, Yo 4« 4
ZZZoZao
Wl W E X
- OF 00

KT

P ed NNV
~OFOoON~C
NP LCOPNIN
[aa]7 aR enIaNET oV, SNV o)
* s e 0 0 0
ARG RS gV R
et O\JONS ol ord et

(SNl pud aVE Ll o BV o]
Ipdeal alandeptopiX o
MM AN
20 o 9 2 ¢ o
Pt ot et ot 2ot gt

OCOoOOCCCO
oM D
e 0 ¢ 5 8 ® @
COCOooOoC
N NN

o Mmoo
NN FO N
* 8 &6 0 0 & 0
[=of- TS FTLPRNE- 1, o
NN N en

mnocourin
OO mm
® e 0 00 0 0

0 Cagiel o)
o

NN OO
O O O
. e 0 e s 0 9

OO ['aRVen" o]
~

Lanl aSTaa¥N JTaRVe] ol

BEEEER
LeltoRVellol s RV akV e}

12.5 PCY n/2

-~ 87.5 pPLT 0,

FIRER DPATTERN

4

N A e
5 P 8 9 s
NP0 D
Wt 00 300 0O
00 OO M

Vi ey
LZZ0Z0a
WL WE WEST
b O Gl

L S

MO OO0
O~ on e
QO T ONN
OIS e
e s ey
OF OJON OO N onmd 0
O OHOTO ot st

[V aple ol oNTe o¥ v el V]
O Gt O ot O
O et O etk O
o 25 & 9 2 0
o el gred ot pd ¢4 ol

oCooOoQO
jeofvale s olonlole )
» ¢ 0 9o o & »
oCoQOOO
[TaRialiaRtaliaf it Te

BN onNCe
O ANCI T e
®a s ¢ o ® » @
O nC e
[aXaala¥ T oV Ta¥ o Vool

ninCoonn

OO N

¢ &8 & ¢ 9 e

Lol WO\
o

NN Coounin
OO O
* 0 0 0 0 0

GO [aRYelte]
o

-GN O

U U
NI AN A S

J4r04iy

P> S D o e o

OO O
e



TABLFE xXxvIIB

~

EPOXY RESIN
TS

RERS,
MARY UNI1

PHITE FI
Us CUSTN

ALL GRA g[

[FEY Sy ]
- Z
< Tt
Qb

Uit »
cCnNE
[ T

R an

s o8

Wik~ @
Z20Z
€L ot Pt

[ 92

=

T O
[T -4
o e

WE

Oz
T

17PCT 90 DEG.

45 DEG.

B8) PCTY

-

FIRFR PATTERN

13 PCT 2 DEG.,

-0 DN O et
* 5 & 5 9 0
NeTe RO TN Ta TN
alaalt dTa¥eal ¥,

NN N
2220200
LAUWE WEE
b - OGO

Qe

(w¥aleolalalole)
* 9 ¢ ¢ & 9 @
OO F QO (N
L L ITY SELATTY,
OO EIN
[aSTa ST T VP T o\ oV

COOQCOoOC
areFinnmamem
[TalTalialiail oY Valrel
[elalslaloele] o)
¢ o e 9 0

COOoOCOCO0
COoCOOC
[ el @ Lapl el wsla)
LB B N AN
(SN oV I aVE o Vo BT o \] o ¥

MO C e
COOoCCoVo
NN CC O NN
* B2 0 0 5 8 0
ek et gt gt EN] pod g

cooQocod

Ve QO Cnn

[aV[oN1 & Lant end o¥1oN}

2 ¢ 2 0 0 e
-

CCOOCOO
NN oo onn
NNCO O NN
e a0 0 00
el

EIRER PATTEON

12.5 PCT 90 DEG.

T45 NEGa.y

53 PCT

3705 pCT ) DEG.,

NN QO N~ O
s e a0 o 0
MO ONCe
Q0 NN N

VUHA U X
EZza 200
W wIFuw T X
- O 0

[SER S X W

CoOOCCOQO

GNO NI N D

CcOoCQC oo
IO N o
A N S K S X
(et elelalolelel
v 2 9 o ° 9 0

coCoCCc oo
(sl elola o ale)
CCoOoOOC
* 00 00 2y
O OO OGO NN

~OC OO0
OC ~OC OO0
i O C et LN
e 8 0 9 0
o gt ot et O] gt ot

s ale alelelsl

N QO Cnn

e QO O e

T 9 8 00 09
—

CoOooCQo
nunooourn
AN QO C NN
26 000 00
A

13PCT 99 DEG.

45 NDEG.,

4 PCT

- §) PCT 9 DEG.,

FIRER PATTEPN

WO QNI

* 9 o & 90 00

it ped 2L INe T o

S el Tal 2ty
wed

(VX VoY VaYe 4751 X -4
ZzzaZoo
WL W EE
- OO0

(5D I Y &)

oOQCOOoOC
® 50 00 00
b O\ U et et ok
OO b od (0 N
[aNTONIN Lo of oX ] o N}
OMMIN DM N

COOCOoOo
Furninnuneen
Tal ali g YT alin 1V atr ol
COOOOOC:
® 09 90 0 e

CQCOMNOC:
OCOoOOoC
cocoaonae
0 0 0 0 0 e
NGOG N

Dt NN~
C ot QOO et OO
e QO O
28 02 0 % 0 0
ot gt et oodd (N et pomd

cocoooe

N O ONN

NN OT O NN

e 9 a0 0 g e
—

COoOoOooQC

nnooonn

NN QOO NN

T & o " ¢ 0 0
~—

- OO N ND

SN BNRE
FeXVeRVeliel ofNalV o)

40144

L ] ST
| ad 2

PCT 90 DEG.

12,5

87.5 PCT O DEGe,

FIBFRP PATTERN

.

s

N AD OO (O N

e e S 0 0 p 0

WM Pmd On 0OUN

O FOITIN
oed el

NN O O
ZZ2Ze oo
WL EWE T
b - G- 00

(SRR LS

OOQCOOO
® & 0 B 9 & 0
DO NN
TaYan N o R gl et s Lune
— O NN O
[TalTatVsd Vol ol o\ 1o )]

*
[a¥ oUF oNE o W o N o R ] o ]

CL e PO
et e OO C
AN QC O
" e s 0 000
el i e 1ot (L mt

cOOC OO0

NN OC Ovan

N O OO N

¢« o 2 ¢ & 0 0
-—

[olal ol Sl al el e

GO O

NOOC O

o o o 8 0 o
—

7-1
7-13
7-4
7-5
CH- 7-6
CH- 7-7

TH-
TH- 7-2

TCoL-
T H-

CCL~

89



90

TABLE XXVITIA

FILLEN-HO
L

I
(TENSILE AND €D
ALL GRAPHITE FI1

-z

EPOXY RESIN

RERS,
UNITS

SI

Lo
wieea
nzZw

WE

/4, 25 PCT q/2

50 PCT

25 PCT 0,

FIRFP PATTFRN

AL Jwl¥e Y. ol 5
20K 20N JNN BN BN B )
O ONINNINDY
[TaY e Rt S5 vl og]
VRO T N T g

(VR Va1V, Y VT 4+ 4
2z 0200
(VEITRIIRE- B E0)- 3
pm b e e I

LSS | %

-1 S0 NN
O OO0 I
Vet F OL O
N MM~
® A & % 9 *
Lo o X T NI¥o Y Y oV

—t gl ot gt

P~ CNON D 0N 0N
NFCOC e~
C ot G et el i
? 5 6 o ¢ ¢
7d prd wodd gnd pod pued gued

coQoQeo

R Rc el oo ol of. ale o)

LI N I T N I )

[slelalelelele)
TN

Crea OO RO
O i P (e OQOC N
2 8 0 0 0 00
0 W INUN e OO O
e NN O e

NN C OO

CNCOE N

LA .

L olNe} Tl it el
o~

NN CoocKuin
U CONF OO
¢ @ 9" 0 ¢ 0

OO N0 e
o

8-1
8->
8-13
A-4

TH-

T H-
TCL-
‘Tr- 8-5
CH- 8-6
CH- 8-7

coL~

Inf4y 25 PCT u/2

25 PCT

- 853 PCT 0.

FIRER PATTERN

OO
s e 00 00
N DO
OO0 MAOD
NN NN N

VNN NI o
220200
LiGHUE WEE
O 00

[P W § &

N OO O~
—t e QO M
N O O
NN DN S
[ IO 2 I I I B ]
OCC VoMM
i oot = et ool peed gt

N O (N0 OO
e OOt
ot gl et gl 0ot O g
"0 80 00
ol g gl gt ed et

CCOoQCCO
frafesle sl afosl. o, o}
IR
oCcoococal
[FallalToYioliatiatlas

(el of TafTatenl. o]
Nt ene
* 2% % T 20O
[e 93+ o X T W Tu¥ aps oo o]
NN

N OQ NN

[\ aYasRanl @K o'y o¥ , of

[ I I A Y

el e OO
[a\i

W OO SN
OCO oM
® & & 0 9 0 0

Lo [t ot o]
o

OO NNC
i '

g
G-
9~
9.—
9

TH- 9-
TH~
CH-
EH- 9

TCL-
TH-

CCL-

25 PLT /2

75 PCT O,

F1RER PATTERN

OO0 NN O
T 9 9 9 e 0
(el o X¥e 2. oL Tepd ol
WO NNy
D PN en

NNNA VX QL
ZZEC.Z0.0.
WUNLZ WF F
b b G O O

Cooe

OFNOM—O
O o=t 0N NWD
[(alValT oo V[T R o NIT o
Laaed 5T aNE ol o a o To
o o % 50 0 @
D N N
ot ek O\ O\t ot

[Q¥IqoNIv oo ate o3¢ oY o
POt S S
T v prdrt et
¢ 9 9 & ¢ & 9
el pood d qunng e o it

QCOOCO0
ool efo oo ofle o} e ol o]
¢ 2t a0 v 0
OCOoOCoCCOo0o
wG N un

O e O0Nn
OO N
« e B 69 00
O N\ e 0O O
MmNt M

"N OO CInn

OO Ot MM

[N Y

OO0 [TaflelNe]
N

NN oC W

COOOETMMm

* s 92 0 ¢ o 9

DG NND O
o

AL LOND M-
Pri ity
cCCCONO0
gt gt gy gt i ek groq
Le1t [
IT 3 ITT
O e
-0

- 100 PCT #n/4

FIBER PATTERN

NG OO O T
* 000000
MO
MO -0
e el o el (\J ek ool

NN N
ZZZozoa
WS WES
S o G

[ SR SN &5

ONENCCON
Alod F i IO N
-0 DO OO
CON et (€ il P
* e 9 0N

OO OO0

[eefvaXeofipRealoplew
ol goed gt A e A ot
poud gl o] gt gt g gt
¢ o8 e
ot ot el gd ot 4ef st

[ olaleleololse
CC C0C &C CC O
9 0 0 s
QCCOCO0
[TaRTalfalioRiatTotiy}

e Omoo
[ a1 TaRVsTe N oToN]
® 92 & 0 0 9 @
N NO o
[aaTaalaV[av oY ot 0!

nuno oo rn

A0 O e

RN

00 TR =l e’
[a¥]

NGO OO N
eNO O M
e e s 0 e
[\l s)¥e]
(4N

OO

— OO WD P
|2 L I T T I
ot ok gt ot st gt gk
Y

illlli!

T T

U O
|l W



TABLE XXVIIIB

MENS
£ LOADING)
EPOXY RESIN

>

FIRFRS,

ol
"USTOMARY UNITS

HIT
S C

U

ALL GRAP

Lol o

(PR Aa)
[Vadvof L1
Wi
[ant> &4
Uip—
Zw

—
st ¥

W e
N Z
[anFewT e

we

P s

Wit~
P V.4
L= T

cx

-3

<t ®
[ -4
[s sl ad ]

wE
-]
oz
Ic—

-
Cr

H

SPEC JMEN
n

25 PCT 90 DEG.

50 PLT 45 DEG.,

- 25 PCT 0 DFG.,

FIBER PATTERN

e 20 008 20
Nalooleolt SToYoglvel
[Ty s1'aR¥eZa s RX 28 o

UHONLENE
EEZZOZQ 0
WU T E ST
- OO0

(SO S

OOCOOO
e ® % % 90 0
PO~
[oui et al¥e IXe ] o 2¥ a4
[0 2 SNl L BTaRN. o o]
—_OS O Y A

oMo
SEEFEFT S
OO

9 6 & 0 0 0

OO NHOOD
QOO0
(olalelelalofe
* e 0 2
OO FOUNG NN N

C et i~ i~ O
C OO OO
O O in
¢ * 00 00 @
ool et g ot wad

OoooMmOoOC

OO OO N

* e 0 9 000
—

COOC O

oo onn

NI O ONA

* 000 9 0 0
—

— OO G N

Preet
000G o0 00 00.C0

1300444
e GUR GO
O

25 PCT 90 DEG.

25 pCT

50 PCT 0O DEGs.,

FIRER PATTEPM

£45 DEGay

NOO NN
. 0 8 0 0 0
2 VIV X oXTo ¥ Y]
T OO N

Vv oong o
ZLEZ2020.00
WD B WE X
OO O

oocoooe
200 00 00
MO O

OCOCOOOC

"IN o onn

N QORI

e 8 & O 9 8 ¢
-

OCOOOOOO

NNOTCONMN

* e s 8 0
-

25 PCT 90 DEG.

75 PCT O DEGa .

FIPFR PATTERN

L elaVl-cTallslo\EVel

* ¢ H 9 0 s 9

D AINON O

Vol S NP NG RE X
et gl

NNV N .
Z2Z20zZna
TRTETT 15 3
Laal ol S ] L S )

(SN SIS ]

ialelalalelole!
* 8 08 e
NoloaTaatant iV el. o}
OO0
laplleals 63k oo
AN PO AN

cOoCCOCo
N F N F U

cocooce
COCOOCO
e 2 00 00
NN T

O~ PRO L
COCCOoOO0
NN OO oI
® 0 s 0 8 9 0
ot i et g (N ] ot ek

cConCoOor

NGO ON &

* 9 0 e 000
—

oCcecoooc

o cownn

A Cconed

LI I I A )
-t

[l aat A Ta Vol o

Per b
cCcoomQe

et gt i gt gd g Goed

t+10444

OOk W
o

+45 DEG.

- 100 PCT

FIRER PATTFRN

a

P NN e O
LI I I B )
N D00
NN

[@V o NE oV {Q VN Q¥ T o XT o Wi

NalenaTaTe ol - o3X o
atlalas el e Vally]
o8 0 0 0 0 0
et g el pod (N} g 9t

[eXalalelelelal

WINnCGCOmnn

o e 0 e 9 0o
-~

N O C oD

NOAOC O NN

[ T S SN )
-y

O NG
L T T R I A |
ot g gnd gt pnd gt gemd
vt gt gt g g od g
]
ITX 4T TT
e COR GO
-

91



92

TABLE XXIXA

(Vo3
<
uj
=
—t
(]
Li, -~
QD
wne
—
)
o
OcC
o J
<
[ERRVE
S .
[Fax o1
w
QL
=\
<
o
e
—
o
<
(2%

EPOXY RESIN

[ 2%!
-
e
aD

I

U -

SRAPHITE

(

2Lt

T

D
O
0 ZO
<Ly
Linr <t
I~
nnNE

Zb
COg
—Z0
(7381751
Zog
w—a
- WX

D= _J
Z<
D
@ v
< (¥ <{
k- Qo
nNE

10

- PECIMEN

S

i/ 4

75 PCT

PLT 0O,

PATTERN - 25

IRER

-~

= P O M0 OP-
2 06060 0 0 0 0
O M MANLO (RN~
[l PR S Ve ] it 4]

No¥eRNalouks o] o dEN o
. & & & * 0 o o
CONNQNOO
oD e D P =D

— et o ed

IS VEVORTQY N N oI o

e & o &£ & & O @

~INO O D
SN X QNN JJTSRS Lo
DNCTNO Do

—te— —

[s3%e Yo iNu T aWoT esiv !
O T e
Tt OO ~ (T F
—OONC O
® @& & & & o °
WO NGO T ToN
e N O O N

"‘O\OGC"‘O\O‘
® o 0. & » 0 e
RN T
1 00 (3t (03 00

LR Lo T0RT PRl aagtel
T TOITETOITM
2 & » ®o s & » 0
SRS N N g AR Ta s Tan]
LCLOLLOLoee

QT CTCT
[Ta Rt o FatTa IV aRiatiatia]
[saRanta 2¥iateaRantoatanl
*® e o0

&

[Ea oI o PRl a RVl
O AN O NN
-~ & P s o & 2

L 2L 000D

‘?4

s
3

AU DO

el b et 0N NGOV O
[ T T R IO I A}
EaRIaTtaRI o RUARIQ Rt QTN
OO O OO
| T T O T I I |
(VAR VAT TSN Vel VRT VAT Vel ¥s)
Lo ool

/4

PCT

54

PCT 0,

54

FIRER PATTERN

CNP i  N

® 2 & & & 0 & s
UN et el el A 0O
- NOocom

- QONF - (P i nF O
* ® ® & &6 g 0o »
O N ALY 8
nOoC NN~

-4 —{ vl e

ES N SN O
*® & & & 2 a ¢ &
P DO~
Pt OO
BN DI O
pa—ry

(717 (175!

22X VW20
[SEIVEIN W AT WITR I W o
(el e VaNeal S VoR 75}

B Al QUG RN NORS ol ¥
Q.OA“J\\*\OH{\.‘N
RoRe Rt o ST o Ll Tal
PO DD
e & & » & s » b
NOM OO0 D0
e O O A i, O

e O TN T
NT Nt I~
N FE N AT
e 9 & 2 ¢ 0 9 »

RS 2R U S N SN g, o

OO D N
O DF FCF T
a & & & o0 & o
I P I
S F e

AN TN D
[NTARN ST EheNe 1o ofNa)
* & o & o 9 9 O
OO NN N
[EaNaiNoRKe I 0 NaR¥ 63N

[SakatTan¥astenTuatas Nas
. L B 2 Ld . ¢ o -

O PO00 W

DO O

— e ed e~ OO O
{0 T T T I O Y
[l Al anchaned S0 Bl o
DOJOC NI N
LN T T T O T A |
(Y2 RVl VAR ValVolValisRVs
LT Mo o

/4

75 PCT 9, 25 PCT

-
- ;

FIRSE PLTTERN

N NNOWN

e %0 000900
M~ MU e~

DNV NN
® e &5 5 6 & & ¢
e MO
NN NN~

Leaadan ] ot e

L3N MO ek et O — O
¢ 8 & & o » 0
~P- O ML O
[l geele Yol SHTg T ]
[a¥Eon¥e oXs oluaNoate ¢Xe o)

SHE
SHE

o
b
%]

SHR
&m

X QL
T
wwn

SHE

NN DS O
[ART iR R Shani el SR o
t~Cc ot oD
DO TN

\{. FoIN RYO XN oY 5 3N¢ 2N

<l Lot

=t e = O OOV N
LR
MmO
NN OLOININNIN
Py
uvww'r' U
LN XD



=
v —t
=z V]
[T% (#8)
= [«4
—
[ >
L >/
o O
wnZ O
[e) — 2
> -
—— D1 -
xS >
Xy XX
<1 (R~
W Uik O
Ta w0
a0 T ¥ T B VI A
<t [ 78
o ui=
ZW W
<{ =~ ot
—~ Tw
&) =
Z <«
band o
» X B
[y
o —
X -3
<{

ORIGINAL PAGE IS
OF POOR QUALITY

i
Cotly v

Gt
ke
N

WE H
1Lt
I

SPECTMEN HD
g

75 POT

PR }
L4 Ti) o2

£

G

{

25 PCT

£13FR PATTERN

OO0 NN

R R L)
et OO P ON
— 4

N~ o
* 0 09 0 @00

TOOLOO0T
B e e T T

7 - ONF OO

e o & B & O

MO N Fed D

Ohm¢h-0mm
e et et eed

Wy I

2ZO0ZZoQ
LU OF 2 L B O
F G0 b DG

42() 0\.)
66600
6421 o

370, 0
4140.0
6450, 0
5720.0

)
-
-
P

[q¥Ee Sy s T qVa T oVAS e g}
APt (R
FRNCaEN K STo ISR b3
2 5 * @ & un 0O @

et —

[ R T L [ RS kAR
NN OO OV
D OD AT F T
5 ¢ & 2 ° o & @
O OJ O AL OO

f\u\u\u‘\_'\..{_\&_\u’\
O AN O
s s.0 0 5 o o @

< TG

et o e = (NG NSO O]
L T O I I |
HaRTa W o iaRia Rl o Bra il
[aWEa VEaNTaNT aN o Ha N o)
L T T T S I A
NN
[saReelontralaafaafaifed

EG.

45 D

PCT

513

T OOOND~OW

* 2 & & & 0 0 0

O oONnT
—

O MM Dt~
® & 2 0o 0 o 0
PNV PO

— — et

— OISO
e 8 9 % B o & @
[aant an i o oNT o i u g}
[aEeels o¥s o] SN RN S o

—4 wod ol

[Va1Val (V510

LE NI
Wil T s, T
[N aaX VaTa o} Tk S Vo [ V4]

adwlitetellmio
s ® 8 O & I s
TN TDT O
o ats INo RVa RoNTe !
Rt et o FalleTag)
38 Taa NG TTaY, Ao RN RN 4]

S A O
PPNTSEN TN
a o ® g @ g ¢ &

<IN T D

e NN O
[ T TS N B B |
T o
[aNIaNEa\EaNEANI QN R o N EaN}
[ T T N I R
[TaX VA VAV Ve VetVal Vel
u.v v‘_,’\’\m\n,“sﬁm

8}

3

25 PCT £45

J st

=

T v C

75 P

F13£° PATTERN

F O PO

@ & & 5 8 & 0 9

OGNNSO M

[@-TaVE- Nelonlnt il 6 )

s o2 00 s 0

ON&&ONN\O
ond gl

Nt ooFE oy
.« ® & & & o ®
NCODE F e
SOOI NS U -

—ted —d

£ X e 0L XWX
lIIIIIIl

OO ITCOD
O] (O P P
| e e R i Al
et yed ot v gt o = 4

*a & s o & 2 s o

DN O~ 0D
e 0T 00
DD OO O 0
. & % & » . ® -

[4¥1aN] oy N
[SNLANTC AU (aIaN sy
o 2N ¢ NG EY AT el AR U R
O TN O

vt el ot e N (N e

e
at Ve e e et T vy e
SoCoooTC

YU e e 3O

) b e e OGO N
Py
e 0O O
DU OGO O N
L T T I TR N
(VAR VA Y ValVaX VALV R Ve
[a s Wi uFeals s ofs o &4

93



94

wiea
MV E

[&F]

ud
wy - )
[ (O
, a3

> w oz
] [
a Y ey
L T 4
T
<t o4
%2

SPECIMENS
R

Ur
LOADING)

HEAR D
e
LI

L]

AND 3

(TENSTLE
(5FAPHTTF(‘

=

T

3
AL

12.5 PCT /2

/4,

6245 PCT

O,

CT

25 Pf

PATTERN

FIRER

d'h-MOf‘»DOm
L

* e 00 a0
O‘N\f(‘ﬂ!\lﬂ\‘}‘O‘
M0 MO D0

R gie eBmle NaVENOE AN o
L I I I B K
[48%e e RS o oal¢ R0V gY o
PPt QO M Oy
o poef -

FnonM~ o
¢ & 0 ¢ o & a »
[oa¥s aXant ol ¥y s TTa¥ oV
N C OO O i
O~TCOND©
—d ol

(AL I VLT Vs
ZZLCoZZOCE
Wl r oy o

Il st S S g

» & & o 2 0 0 9
AN NP
e e

:Nuf\ll\f\f‘ I~
F T rmmoimas
*e © » 92 2 & &
[ARaATaNTo FuaYaalcathal
L OO L Lo

ToTImT T
oSt RratiaRo ITaWalel
YYD Y ey
s 0 @& @ ' e & 9
L0 OO

e A 000 6
LR I R T N I O

[VERV AR ViV LV VAT Vol Vol

PCT w/2

12.5

T/ 4,

375 PCY

’

¥

PCY

5

[

CAT

FIneR

N~ F e oon
¢S & 9 6 00 20
oo Ny
DN 00 MOMm

G O DN L
e« & & 8 ¢ 0 * e
NO oL -HecH
DN~ DN IND D

—t -4 vt —d

OO~ 0~ i
® 2 2 2 2 a0
COUT I P3O i
OO QS
NG O NN O o

i
GG laats
TTo o TIw
NI LDV

CENNOG OO
MLV D e PO O
AN PTGV -
VT Fnarn

T RO
O S Il S ST Ny S N
RN N N N N
" & o s & * 2 o
Ruls s RV N K S 5 g
O TND~ON
L ETCF T
*® & 2 2 o o ¢
[aaTanl ool VIOV g
[aalantS A g e IR NGl

NI C NN DY
e ] T Y
* o g ¢ & a8 &
[N TRTLa N aTi o s ol Wi o
EeR o RVSENVING IV RVs ING)
ToTTOSOSD
.nmm.nm.nn..n
s lshleaNeatsalya¥oalssl
. ® 9 5 0 2 o 0
NS EWEVG RS ENG RIS RV6 NG
T D ma
,:\mxnu\.f\.nmx\
AT NTER Fat Nasvants ah e
. o 0 & ° 9 8

RENER CaNa RVe JN; J¥s N

A< e

Lonian Lan Ko Fa VT oW QN FoN |
L b gt
[ TARTRRRARE L aFL AV aWE A
L B
(VALY al VAR Vol Vot ¥ YV ATV,
[s87¢ 372 ¥ 5T+ S qYsaTa 8]

1245 PCY nw/2

2T/ G

pPCT

FI3FR PATTERN

Camama

MO W00

s e 000 880
O N F AN
PO NN

NONO oD
LRI S BV WY
FOAVND S~
T F O oy

et L X |

NN O A NI
« s 8 0 0 0 0 0
NF OISV
= C O NN O F N
[ap Rk ~oXaTaVE VT a¥oal

r\':r [eo st OB o Y o (T o

[T REVATE RN, 3 SNTTLY
\o\+¢~nmao\?-¢
[F SN STaTea P FoVIN o
> & 4 0 8 & 0 0
TIPSO 3

NN oy

i pmd =\ et D
NGO NN
£ ADDTF NN
s & o & ¢ 5 @ o

AR g BN S K

NN NNT
NN A Tt
S * 8 & @& 9 » 9
NN TN T
et D et N

DD DN N O
SVeTe GINGRS S VT o

L{\.nu"f\q'\ J\Lr\u.f‘

)

€. 250
6,350
«3

£

j
)

f s i)
NDO0N
AERRRANTEATRY!

* L] L] * @ . . -
IR IS INSIN e RN INo RV s

{

254
251
2 5()
Ep

<IN oM

e e et (N NSO\ OV
RN EE
AR T AR R R o ¥To AV Y
AT N R TR Y o RN o aT A0 VAN
| T O O N O A |
[EAR T e Y VAt Y o IV AN Vo VATVl
[Safaupnaks ifsal



zZ

Vi et

= (%5}

L 4y

-3 o

—

[ >
.~ b g Val
e Ok
[V g sV
-~ L
ar sy
> D« -
X QS wn>
R G o JUNEE B, 54
< La=d
i X
-t D =
o D b5 T
< v w
- (2FZ T
Zu o

<! b e
- Tw
Sl [4Tp]

=z 1

= ©

, x (&

<1

[ -4
o -

<1

ORIGINAL PAGE IS
OF POOR QUALITY,]

ot
W
Z
W
W

[ 2
&L
et et
X tiron
<T X x
(98 g
dqIV

AN

Wiy o

Tz
< L

o

it e
LEALV e
(bt et
o
v
Wwipb— o
o
<. <l
<1 —

2.

N s T

YL e

i

12.5 PCT 30 DEG,

Goo

OF

+45

62,5 PCT

DG

0

25 (T

N~ GQOMFO N
® » & o & a > 0
OO T = O T
rod ot vt gt

LN CON S~
® & 0 & & 9 ¢ o
T 0N O
O Lk L L P T e

NoXooRtaloNT o N{To¥e s 0Ne}
2 ® & & 2 » & »
[Ca¥aNTs sTastandon) o Ve
[ g X ¢ i adX o V|

P B T |

vien wnw
ZZQOEZOO
ol oo o
b b Qb D

OO M
OIN T W DN
* 6 © & » & 2o »

—f— —t et

O O WD N e
[SAYOARG AN AR AR VRN §
RSaS N N N AN AN 4
* B 4 9 o o & @
NN OGN

(el ;’\ [Taiaite FTaStaliel
[ANIRNE aNIaN{a oo VXN
s % o 2 & 0 0 @
TTCTLLT D
Sm S Sy S
EQ R A R A T YT T A T4
NN NN O 0

* e o 9 0 8 9 0

IO DO

Lon Ran e L IO QVEQNEQ V]
[ A |
e L e R e e R
D AN O N O
[N T T T T N B |
(el 0Vl Ve l¥aX VoY Vol vsl
N L LN o

e (; .9

NE

¥}

o T

e
9

5

FATTERY -

F13=%

=

N - N O
® & & & & 5 2

XOONT T T T

B NI N 0
* o 90 8 0 0 @
M O OO N

— it et

DT~ Fa
. @ 8 & & ® 2 @
WCEOMNT N 2
Rl TalN o o o dN N

Ll LaXan]
(oI 0 ) He A LR
T TXxaITXw
[YaRVoTealaalTolVake ale o]
ToTOoOTGO
a 8 8 & o » o o
TOT~ooCD
NN~ OGO
hoR oVl ol eV oNT oV ¥ o ¥
IARE AR S2NS Tan Fo SRV IN 5]
STTCOoOOS
LCOOLDLYLLO

i e el et e ol e
* o0 2 o 9 ¢ s &

—~MNOD0DTC L0
[FaRiateals AR TN S TR
® » 8 s ¢ s 0 o

oo TnInaT
CoDCTESS
WA A AN
NN NI O

L] L) * * * . L] L ]

[SVESNIAVIaNE aNEa NE o Yo\
e © 2 o 2 0 0 @

L NN nOo D

— et OGN N
[ T I |
20} (Y (YOO 0N N O 1Y
OGN NI
[ T O A
(VRN VARV VotV 1 Vol 741Vl
[« 8sSTod e fike 872 Al 8108

DEG.

940

12.5 PCT

PCT 45 DEGey

12.5

LV S STaRe oJTaY) o} ol

¢ & 0 0 s e s

NN M Fnnm

e o ToalaV ] aTe qNa v s}
e o0 0 000 ¢
0 DO NN Oy

-4 4 —4

42XV ita¥ VT 1oty aTaNE S8
® & 2 8 & o ¢ @
[TalN feoht o p TanYy ¢}
IS S o\ s T8 a T JoNT g

ot — ot~

)
[s 6 KWTdoTs B> BT
I T e
NN TN

TOOECOTe
» L 2N ] ® @ » @ L[]
ANODIS TS

2,002
1,994

N
<
.
N
fa

BT

51

CININ OO 0N
¢« 8 e 0 2 2 0 o

53

s el Lo R
cosTooTT
NoRTa Ve TiaTta oty
DIOION NI eI N
s & ® 8 v o s o

LD DD

e O N O
[ R
FaRtaliaYToRia ot atTel
[ARNATasTaSTARTARTORN A
[ N O T T T
(VAR Vol Vel ¥al Kal¥alVal¥a)
[s 2l ats a¥4SFe B¥s dhe S

95



96

XXXIA

[RE

YL

-

EIRERS

!

GRAPHITE

POXY RESIN

=

b
<

UMITS

C
e
5

ALl

[

o] o}
ova
0T
< iv
o <t

NUHE

wE

L
L
M

r.a
1
v

L iz

HI

JPECIMEN
10

[

CT =/2

Q.

/4, 25

PCT

i

5¢

PCT

24

“RN

PATTS®

[@¥ 35 S s¥ Yot gl
e o o 09 8 0 o
K o [aV AT WA T ot}
DM e

L aTaaT sadS geelia ko
e 6 & 9 & » » @
R g e A0 i e
[fal¥elal ool alole

o r—d ot

e g @ o 0800 0
FTOLO~OCD
~OD NN D
NNV C o
— —

e 1%

ZZQVZTZLDD
SEITH o HL ATEIVE]s s 4
[l k> 1221 ol o e SY o &)

[seXNoTs e oXarlial ugod
W ONT N T
P A N O O
. ” & & 8 0 * 2
IS No NGNS ¥ o RFFS oJN &)
— O O O O

O e L
DT 0T OI 2
[aats staa ke tsa¥astaitasl
e .« & O o & *» O

NSNS SRR -

DN T oauNN N
[EaRToYTaNTARN o a kX Jeal
- s o ® » 4 » 0
~ ey (O MY YA )
O LOLCOOLD
Fok ot el ute
L“L{\Lﬁ"\.ﬂm.i’\.ﬁ
[aa N ataalastaskealaaa]
L o & 2 & * » L

D LOLO0-L O

e T

J\m:\mmx\m X9

() N OO

a o ® & & ® » ¢

V00D LLO0L

<A DT DD

e e OO O DN
I NS TS T S B A
L ol B i aind B
AT Q0 (N
[ T T R T N |
[FAR Tl Vol Ve lVal ValVal Vel
oMM

25 PCY w/2

M/ 4y

50 PCT 0. 25 PCT

F PATTFEEN

Tne

o~
-

Pl etk RS

FTFNOOH TS
* & & 0 5 8 & @
DO NDOON TN
N0 0N ML YD

T OO
e @ & ® & 0 o
— O~ o0 O
LVt OO ot

- v et

OO OO NN
® & & ¢ P » * 8
~CONINC O™
DMLY CD NS
IO oo

it o it

(%2175 (%170
ZZODZZCC8
Wt 00 0 d e X ol
[ af s s o] Sg S e alo &)

P~ OO0
O N O
NNT NN 0D
P O F O o ™
s o 2 8 & s o ®
VAR P £ 00 00 00
e £ O e O Oy

O = AN OV
NN O 0T
KN AV NN SN ea FeaNonTas]
e e @ * & & L 2 )

EUBSaES S g s L o

DSOS TN
oM e ™
” o * . L] - * o
VORI~ O~
o F F e ST

WV O~ DO NN
T TTFIE
* % 9 &6 0 9 s
O NP O MDA
OO0 D0E

[$)

ONVODY NS
[aatants s We gt ol
L]

Q0

A I 00

et N A
| T T I I I O
/rO'\rr(h\oog
SOCOES 00 00 O
|1 O T TR A B A
(VAIVARVARTAT Val PaX Vel Vol
ML AT DT

25 PCT m/2

PCT (),

75

PLTTERN

[aa T Ta Yo VT Vo R s )
e & 8 * & & o 0
[Ta¥e o3 Va BN e JVoRTally]
FFOONOE NN

DO TN
* & o 0 8 0
NGO BN
i & 0N G e

vk end d ot

NP NGO
e &8 © & & & O @
SafVe HollaTe oY oNNules
N et O r=i NG P~ T
aabasleate ot Tantosten

[+ Hs S8 0T s N ]
LI IIJ_O

N N e T
LD O
O P md OO F~ OO 3 00
e N N
L] ¢ & & & & 0 @
Fusdo gl SMNOTO ¢V Y o
— NN SV

—t ek ek = O PO
oA P F O
FaltaltaRiaWal SIS 4
e * o & o 2 s 0

[N N AN S SN N g o

WD S
FO TN DT
*® & @ & & ¢ »
O IO =TT
et 5 ND O N

i e o ey
s * 8 8 s 0 0
el e tode Yoy Gl

h'\.f\u'\.a’\\.ﬂu’\_ﬂm

-f\"'.{\.&ﬁgnf\f\h.
e 0 0 s n p »

OO0 OO

ToomCTSCT
-f'\Lf.L.'\L.'\L(‘,-.’\J\u\
COLECH OV Y00 (Y

@« g o & o 5 0 0@

FoINC R IXLRNG RNV N AR )

AXQOCAND

{1 T T I A I
et ot oot e pd e
NS S RN SN N
| T O T O O O
(RS 1V VA Vel Valvalvs)
LoD



TARLE XXXI3

C ITMENS

SPE
GADING)

ROUT

»J

EEARTINI

* -
i:

GRAPHI

AL L

Us cuy

I
Db

o Z v
<t
[V 51 b4

<
Lt

QI

Ulbe @
vz
e
[VETAL]
4L
Wik e
zZ0Z
T -t
ax

25 PCT 30 DEG.

DECO ’

+45

53 PCT

295 PCT 1) DFG.y

BN

i
[
$—

P A

BER

P—

(O P et 3 e ED

* & 2 5 & © & @

rodn ong
—t r—~t

[aa RS SN oXes Jo N TaRNe T o)
® o 00 8 ¢ s
o N~ OO 0N

o ok ot et

NN O N
® & ®« & 0 ® @& @
T COONCe
M0 F N T

—— ——t

[VsX2s] [Vo1Vs)

Z2Z2ODZZDO
[VERYBYs s SURSERYS Hod
b D00

LDEOTOQTITT
* » 5 B o & @& ®
DOV
— O OO~ OO O
NODDNF OO,
YD D N M DN
[l LT ecldvl e dorlon
O el O e et N Pt O

e o » & 9 & & @

X DT O

e O NN
|2 I T T R T A |
jad et e n S
A EART oo TeRaa YL R TA!
[ T T T T O
[VAEVAR VSTVl Vot VoY Valvs
G AOOmr O

30 DEG.

PCT

25

Ses 25 PLT 145 OFGas

0 nEl

BT

NSO D

000N F O 0NN

<+ OMIN A0 O
e« 0 » » 8o 0o & @
R JTa T SV, N

—t r—4 i

o lla¥od ST T
® @ 9 & 9 @ & &
O OC o
D M0 N

r—d r—d ot el

[PalVp] [Val¥s]

ZLOO2Z2HC
iy o el o
[l ks afe & ol ke 584

[S T T Bt 6 A0N: SN
[aVIaaRS S RN T o s TaVE o Ne ]

[Ealia¥s oo i Tarta e als o)

AP An A OO
ISP

SOOI

e el i ed NGO OGNS
L/ T T A O |
[sal¢ale N 0aNe NS Yoalo ]
OO C O O e
[ T O T T S B
[V VaR VAT KeR VAL ¥ 1751 %)
DO g MM

DEG.

25 PLT 20

..
n)tr;-v

PATTERN ~ 75 PCT 4

£a

Fld

DO~ INQ WO O

Nolta¥ortes Lo R¥alany o]

(a2 124 \Weaks e R T RN R

. & & » 2 s &

P3N oD - O
—t ) O

O OO D

e & & @ 9 = ° @
—_UNED O O
Nt

it gl

Al RO+ WA S X8
Tl TTooe
N NN

COOCooC D
® @€ & & ®* 9o ¢ 9
e fotatelelotuls)
FF AT O
OO Pt NN T
OO NG O

coToToL D
ZTC oo
NotiaN aRiglialiel

LN SRR N T I ST Wb ap)

et el el b O\ NSOV N
(I T I N I A
et gt i g roned el e ]
RASIN S SIS £ g
[ T T T T D
[Va29alVaR PalValVe iV eRVyl
[5aYaals a¥ao%s Mo als 6Re 4]

97



EPOXY RESIN
/4

100 PCT

XAXITA

TABLE
PATTERN

FAPHITE
BER

~
2

{

1

ALL

el i ST Ak ISV TANER K. 4
® o0 00 8 0 0
B eslsalNelaJoUIR Jo)
O D OGO DO

I OoOT oI~
* 0 0 00 0 e o
NaXyaloalVa Yo RN T\ piNo)
[FaliaTiaRt oo T R gttel

IS gvele ofX JNeRTaRNe] g
e @ 8 5 ¢ s & @
PO~ OO0
TN O~
INFUNFF NN

[Valks ) W

E2EBLZ0C
wila ol us e ao
et tEe Ak e e &)

OO N I O P
T ey N DN T
[ ed oo R S0 NN L SARN)
s & @ s & ¢ & »
ST FN T AT
ke e e pd o] et

[aNI oI VNI W To N
P Pt N N
£ DN AN
s & » a & -

.
g SN N SN N SN N S

NN~ DS —
DF OO 0N D

Tl oT T
OO NNy
SO0 N O Y

* 8 . o * o »

ol mmd ed O OV O\
e
HallattaWaRaRioioliel
R R s
v e
[CAlCal VARV VAN Vg TV S Vo)
T M NC oI @

TABLE XXXIIB

uUs Ccus

BELARING
ALL GRAPHITE

T
et

o Z e
<{ Ly
Lo X

v

O
ot 27 b
i
Z
(W] 2
b7

[Sag
Z0
[l ]
o Wi
<1 Y
tLib—

awv

D

D

[(FEEE I
T g
€ e

o o

?
Wik— »
[Sal Valvrig
(Yo pmd

Wi
L

5 DEG.

t4

100 PCT

R PATTERN

IFE

=

AT M DD
® & o & & s a0

G AONMNWO M

O QU it 0N

O~ o @ coh- ot

[osX e NoT e AVe R aNo No )
@ & &6 5 > 9 *
M ONO M
[l aet hak RN OR or N oY g

[Valvel WU

DO il
b oiultal 0
[l mlesToal o oleAla N

-~ o~ o~

- e e o
@ & o 2 85 & ¢ o
DNDNDT TS
NG N
Y e O O N
O N O O
TCTIICCT
T oTa
[ealUhIe a16 €2 o RN ts DR At
el et ot et g o et el
L] ” & 9 = « &

T I L AT
» s & o o * 8 L ]
r—t — ot

0 LT W00OO
CoTLOreO
VNN N T T
*® 5 & o @ » & 9
OO N NN DN N

"3
NN N OIS N
® * o o * 2 0 o

<G OO A (M

=t O N NN
R
[EalSatiatiatiaR¥e FralTo
IS RS NN S S b N
[ T T N IO I
(VAR AR VA Val Bl ValValiel
e afsataals s RaSisale ]



O
o

1.1 GPascal TITANIUM FASTENER
(BOLTS TORQUED TO 2.82 N.m)
(TYPICAL FOR ALL SPECIMENS)

GRAPHITE-EPOXY

-; .. ) -

16-PLY LAMINATE TYPICAL TEST SET-UP
b TN s oo o NN 1 A A
a - [ | . L. .. et o v+ ———— a2 m————t o+ . o+ s o e ¢ + i
_..7-.:-- .o - M— . ¥ ;o
‘ e T —'"j l L o e .

STEEL CLEVIS PLATES (BOTH ENDS)

0.15 ALUMINUM ADHESIVE-BONDED DOUBLERS

TRIM AFTER TESTING OUTER HOLES

NN

- T
. B i
<+——— O RADIANS

w 5 B | :
- _B(!> ; . 7 il
I T ©
I 3.81 :
!
0.6337 | 0.953
6 OR 4 HOLES 1 HOLE
L 0.6388 0.963
re L

w 1.91 [ 2.54 {3.81

e 1.27 11.27 [ 1.91
e 191 1191 -
e 254 | 254 1281

N Pyl
L=2286 L =2667

6 FIBER PATTERNS AS
NOTED IN TABLE |

ALL DIMENSIONS
GIVEN IN cm

FIGURE 1. TEST SPECIMEN AND SET-UP FOR TENSION -THROUGH - THE -HOLE FAILURE MODE
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. 0.15 ALUMINUM ADHESIVE-BONDED DOUBLER
(BOTH SIDES)
0.953
fe———— 1143 ————— ] 0.6337
/‘ 1 HOLE { 0.963 4 HOLES:
i / Lo - 0.6388
. 0 RADIANS !
i 3.81 -—
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1.27 - : —> 1,91 l:: 5.08 —
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/ ' / J\—16-PLY
' GRAPHITE-
24.13 'I EPOXY
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TRIM AFTER SHEAROUT TESTS OF OUTER HOLES

ALL DIMENSIONS
GIVEN IN cm

FIGURE 2. SHEAROUT AND BEARING (TENSILE) TEST SPECIMENS

6 FIBER PATTERNS AS
NOTED IN TABLE |
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| TO ALIGN LOAD
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ANNNRNNN

1

6 FIBERPATTERNS AS

ALL DIMENSIONS
NOTED iN TABLE |

GIVEN IN cm

FIGURE 3. - COMPRESSION BEARING TEST SPECIMEN AND FIXTURE
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T T T
'ﬁ— 3.81 —-{ 1.91 —4-——-1
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GIVEN IN cm :

6 FIBER PATTERNS AS
NOTED IN TABLE |
TEST SET-UP AS INDICATED IN FIGURE 1, WITH STEEL CLEVISPLATES
- REACHING TO 0.953 HOLES ADJACENT TO TEST SECTION

FIGURE 4. " OPEN-HOLE STRESS - CONCENTRATION TEST COUPON (TENSILE LOADING)
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FIGURE 5. STRESS - CONCENTRATION INTERACTION TEST SPECIMEN (TENSILE AND COMPRESSIVE LOADINGS)
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TENSION=-THROUGH - THE -HOLE TEST SPECIMENS (GRAPHITE /EPOXY)

FIGURE 7.
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FIGURE 8. TENSION-THROUGH -THE-HOLE TEST

SPECIMENS (GRAPHITE/GLASS /EPOXY)



FIGURE 9. BEARING AND

ORIGI,

{

SHEAROUT TEST SPECIMENS
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FIGURE 10.  STRESS - CONCENTRATION INTERACTION TEST SPECIMENS
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OPEN-HOLE, COMPRESSION BEARING, AND SINGLE~LAP TEST SPECIMENS

FIGURE 11,
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FIGURE 13. LATERAL SUPPORT

-

FIXTURE FOR COMPRESSION TESTS OF INTERACTION SPECIMEN‘S
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FAILURE
TENSION FAILURE
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CLEAVAGE ~TENSION FAILURE BEARING FAILURE

FIGURE 14. MODES OF FAILURE FOR BOLTED JOINTS IN ADVANCED COMPOSITES
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FROCHT AND HILL (REF. 2) P
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l | I I

ol o2 .3 4 5 ) o7 .8 .9 1.0
d/w
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EXPERIMENT
4 ™ FROCHT AND HILL (REF. 2) .
- ® e/w ] .
% 13 — A e/w 1/2
o | e/w 1/3 :
» " A COKER, STOLTENBERG (REF. 2)
Lt —
=4 THEORY /
\Z
WE 13| OOKNIGHT (REF, 4)
< 0 & BICKLEY (REF. 3) /
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=z g 10
24 /
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.
&2 /
o
0% 3
= <k
<o be e/w <1
o [
Iy _
g
z O 7
wd I 6
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50 e/wz 1
o o
Xa 5
jS 8]
5%
<O 4 - L]
<= RATIO OF EDGE DISTANCE /
<4 5 TO BOLT DIAMETER e/d A e
=&
5O , 2
>
2 9 2 / 1%
1
ELASTIC ISOTROPIC MATERIAL
0 | | | |
0 N . .3 4 5 .6 7 .8 .9 1.0
d/w

RATIO OF BOLT DIAMETER TO STRIP WIDTH

FIGURE 17, ELASTIC ISOTROPIC STRESS CONCENTRATION FACTORS FOR LOADED
‘ BOLT HOLES, WITH REFERENCE TO BOLT BEARING AREA
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RATIO OF EDGE DISTANCE
TO STRIP WIDTH

\
/

T T 1 ¥
ELASTIC ISOTROPIC- MATERIAL

tu

DANNNS

N

Wi
y /4

1/2
'-\/\

1/3

h—\
1/4

1/5

TO BASIC LAMINATE STRENGTH AWAY FROM HOLE

COMPUTED RATIO OF JOINT STRENGTH

S N 7 .8 .9

d/w
RATIO OF BOLT DIAMETER TO STRIP WIDTH

EIGURE 18. INFLUENCE OF JOINT GEOMETRY ON ELASTIC STRENGTH OF
BOLTED JOINTS IN ISOTROPIC MATERIAL
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o ® WAHL AND BEEUWKES (REF., 7)
LS O  FROCHT (REF ., 8)

A HENNIG (REF, 7)

-— O‘\\ THEORY
te A O  KIRSCH (REF, 6)
| o \ a <& KOITER (REF. 5)

3 EXPERIMENTS —

\QL_._.” o o

STRESS CONCENTRATION FACTOR
AT OPEN HOLE
X

d/w
RATIO OF BOLT DIAMETER TO STRIP WIDTH

0 o1 o2 .3 4 5 .6 .7 .8 .9 1,

FIGURE 19, ELASTIC ISOTROPIC STRESS CONCENTRATION FACTORS FOR OPEN

HOLES IN STRIPS OF FINITE WIDTH

4
¢ ] I i |
ELASTIC ISOTROPIC MATERIAL

te

)/
|
/

NP \
.2

! ™

P
F owt (] B
fu

CALCULATED NON-=-DIMENSIONALIZED STRENGTH
OF STRIP CONTAINING A CENTRAL HOLE

o .1 T2 «3 A4 e 6 o7 .8 .9
d/w
RATIO OF BOLT DIAMETER TO STRiP WIDTH

FIGURE 20. INFLUENCE OF JOINT GEOMETRY ON ELASTIC STRENGTH OF
FINITE-WIDTH STRIPS. CONTAINING OPEN HOLES
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OBSERVED STRESS CONCENTRATION FACTOR

AT FAILURE OF COMPOSITE’

FIGURE 21,

O
O

4,83 mm (0,19 in.) HOLES
6.35 mm (0.25 m ) HOLES

—_ LEAST SQUARES LINE OF BEST FIT
CONSTRAINED TO PASS THROUGH 1,1

TESTS CONDUCTED AT
| ROOM TEMPERATURE

COMPOS ITE MATE RIAL

MORGANITE II GRAPHITE FIBERS
NARMCO 1004 EPOXY RESIN

FIBER PATTERN:
25 % 0, 50 % /4, 25 % 7/2)

6.35 mm OPEN HOLES
(NARMCO 5206)

— )
] 4
= 2 3 4 . 5 6 Zz

COMPUTED ELASTIC

- ISOTROPIC STRESS CONCENTRATION FACTOR

STRESS CONCENTRATION FACTORS AT FAILURE FOR BOLTED JOINTS
- IN MORGANITE il / NARMCO 1004 GRAPHITE-EPOXY (QUASI-ISOTROPIC PATTERN)
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OBSERVED STRESS CONCENTRATION FACTOR

AT FAILURE OF COMPOSITE

FIGURE 22,

®)
O

4.83 mm (0.19 in.) HOLES
6.35 mm (0.25 in.) HOLES

— LEAST - SQUARES LINE OF BES

T FIT

\

CONSTRAINED TO PASS THROUGH (1,1)
l | -1

COMPOSITE MATERIAL: |

T

MORGANITE 1l GRAPHITE FIBERS

NARMCO 1004 EPOXY RESIN

FIBER PATTERN:

%/

o
B

(50 % 0, 50 % *u/4)

| b
6.35 mm OPEN HOLES

(NARMCO 5206) /

/:

®

3

L~

/:/

TESTS CONDUCTED AT
ROOM TEMPERATURE

STRESS CONCENTRATION FACTORS AT FAILUR
IN MORGANITE 11 / NARMCO 1004 GRAPHITE-

4

5

te

COMPUTED ELASTIC - ISOTROPIC STRESS CONCENTRATION FACTOR

E FOR BOLTED JOINTS
EPOXY (ORTHPTROPIC PATTERN)
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6 T T T . T
(@) OPEN-HOLE TENSION FAILURES TESTS ON 6035 mm (0025 ina) HOLES @]
® L OADED-HOLE TENSION FAILURES AT ROOM TEMPERATURE o
O LOADED-HOLE BEARING FAILURES
o (SHOULD LIE ABOVE LINE) e
o 5. | ——LEAST - SQUARES LINE OF BEST FIT L
b FOR TENSION FAILURES 0
LZL CONSTRAINED TO PASS THROUGH (T, 1) &S
|
Q COMPOSITE MATERIAL:
< 4 THORNEL 300 GRAPHITE FIBERS B
E w - NARMCO 5208 EPOXY RESIN /
'—
0% | | FIBER PATTERN: 0 ]
g% tc (25 % 0, 50 % +n/4, 25 % n/2)
Y0 oo
©n O 3 =
i )
59 o
o) o
=
e
o0
0%

= . |
i 2 3 4 5, 6 TS 1 12

te

COMPUTED ELASTIC - ISOTROPIC STRESS CONCENTRATION FACTOR

FIGURE 23. STRESS CONCENTRATION FACTORS AT FAILURE FOR BOLTED JOINTS
IN THORNEL 300 / NARMCO 5208 GRAPHITE -EPOXY (QUASI-ISOTROPIC PATTERN)
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O A OPEN-HOLE TENSION FAILURES TESTS ON .35 mm (0-25 in.) HOLES
O @ LOADED-HOLE TENSION FAILURES
D m LOADED-HOLE BEARING FAILURES
(SHOULD LIE ABOVE LINE)

5 4- ——LEAST -SQUARES LINE OF BEST FIT 5

FOR TENSION FAILURES
CONSTRAINED TO PASS THROUGH (1 1)
I l
COMPOSITE MATERIAL:
THORNEL 300 GRAPHITE FIBERS

o2
O
'_-
O
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.
Z
O
-
S 4 ,
5w NARMCO 5208 EPOXY RESIN o
=5 FIBER PATTERNS: %0 %:n/4 % /2 . o o " o
29 ke SOLID SYMBOLS 37.5 37.5 25.0
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g v 3 ® B C =
Wl L. .
R0 4
v & 7
fa) % o
w
Z = /
S e B
0 Cg [
o< & °

- s

k

te

COMPUTED ELASTIC - ISOTROPIC STRESS CONCENTRATION FACTOR

FIGURE 24. STRESS CONCENTRATION FACTORS AT FAILURE FOR BOLTED JOINTS
IN THORNEL 300 / NARMCO 5208 GRAPHITE - EPOXY (ORTHOTROPIC PATTERNS)
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ELASTIC - ISOTROPIC STRESS CONCENTRATION FACTOR k.
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A ]
B 8
C 3
D 4]
E 2
F ]
G 0

e/w =1

COMPUTED RATIO OF JOINT STRENGTH TO BASIC LAMINATE STRENGTH

SOLID LINES - TENSION STRENGTH N.'\
CHAIN LINES - BEARING STRENGTH A
2 .3 4 .5 .6 7 .8 9

RATIO OF BOLT DIAMETER TO STRIP WIDTH d/w

FIGURE 25, INFLUENCE OF JOINT GEOMETRY ON PREDICTED TENSILE STRENGTHS
OF BOLTED JOINTS IN COMPOSITES
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FIGURE 26, INFLUENCE OF JOINT GEOMETRY ON NET-SECTION TENSION
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TESTS CONDUCTED AT
ROOM TEMPERATURE .
500 |— 3
O
o ‘
(o)
—q 60
400 — 8
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w O o
0 o 8 -
& 300 — Z
Z 8 5
o o — 40 Z
(V2] jEN
i —
- 5
z &)
o) O
— ()
9 200 — — 3%
w L
— Z
i
Z
6.35 mm (0.25 in.) DIAMETER HOLES IN
25.4 mm (1.0 in.) WIDE STRIPS — 2
100 +—
— 10
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FIGURE 27. NET-SECTION FAILURE STRESSES FOR THORNEL 300 / NARMCO 5208
GRAPHITE - EPOXY AND S-1014 / THORNEL 300 / NARMCO 5208 GLASS -
GRAPHITE - EPOXY COMPOSITE STRIPS CONTAINING OPEN HOLES
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1.0 T T T
TESTS CONDUCTED AT
oo TENSILE LOADING ROOM TEMPERATURE
- T T H
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0.4 \\
O 25.4 mm (1.0 in.) DIAMETER HOLE iy \‘n
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EIGURE 28. ASSESSMENT OF SCALE EFFECT AND INFLUENCE OF FIBER PATTERN

ON STRESS CONCENTRATIONS AT FILLED (UNLOADED) HOLES IN
MODMOR I / NARMCO 1004 GRAPHITE -EPOXY COMPOSITE UNDER
TENSILE LOADING
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FIGURE 29. INFLUENCE OF FIBER PATTERN ON TENSILE STRENGTH OF
MODMOR 11 / NARMCO 1004 GRAPHITE -EPOXY COMPOSITE STRIPS
CONTAINING FILLED (UNLOADED) HOLES
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FIGURE 31, SHEAROUT STRESS CONTOURS FOR VARIOUS LAMINATE PATTERNS
OF MODMOR Il / NARMCO 1004 GRAPHITE -EPOXY COMPOSITES
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FIGURE 33, SHEAROUT STRESS CONTOURS FOR VARIOUS LAMINATE PATTERNS

OF AVCO 5505 BORON -EPOXY COMPOSITE
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FIGURE 34. BEARING STRESS CONTOURS FOR VARIOUS LAMINATE PATTERNS
OF MODMOR Il / NARMCO 1004 GRAPHITE -EPOXY COMPOSITE
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FIGURE 35. BEARING STRESS CONTOURS FOR VARIOUS LAMINATE PATTERNS
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FIGURE 38. BEARING STRESS AS FUNCTION OF EDGE DISTANCE TO BOLT DIAMETER RATIO .
FOR S-1014 / THORNEL 300 / NARMCO 5208 GLASS - GRAPHITE - EPOXY
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TYPICAL TENSILE - BEARING FAILURES OF BOLTED JOINTS
IN GRAPHITE - EPOXY AND GLASS -~ GRAPHITE - EPOXY COMPOSITES
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FIGURE 41, TYPICAL FAILURES OF BOLTED JOINTS UNDER COMPRESSIVE BEARING
IN GRAPHITE -EPOXY AND GLASS -GRAPHITE - EPOXY COMPOSITES
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FIGURE 42, STRESS CONCENTRATION FACTORS IN BEARING AND TENSION AS
FUNCTIONS OF JOINT GEOMETRY FOR GRAPHITE - EPOXIES
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ADDITIONAL NET -SECTION TENSION STRESS (ksi)
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FIGURES 48 - 53. EXPERIMENTAL INTERACTIONS BETWEEN BEARING AND TENSION
LOADS ON TWO -ROW BOLTED COMPOSITE JOINTS
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BEARING STRENGTH (MPascal)
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